ILLUSTRATED SPARE PARTS LIST
FOR
HIGH SPEED TOP FEEDING FLAT BED
CHAINSTITCH MACHINE

WITH
TOP COVER THREAD SEWING MECHANISM

| MUDELS & DEVICES
VFU2500 VFU2500-PA VFU2503-21

— UT — UT—A — UT-A/ST2—-A — EC —

No .2



IN—> ) X R DS

D= Y Rk pEVFU2500-148M(156M) 2 EAEFAZLTA 5 2 M E2ERLTWES,
HEI~I6ICREFEFALZHREL THES,
HEHLII~YT7ET 0, AHEESATEHL TWET,
ﬁ~vURFKﬁﬁéﬂfwéﬁﬁ—@#&ﬁﬁ&xﬂﬁxﬁ%ﬁbbrwiTo

shTthv&d. )
[]m@@h—f)xbkﬁbr @iﬁéht%%%ﬁbbfwif
[ JAIXIHParts No. &lﬁ*i/ﬁ@ﬁ’ﬁ

'Y mﬁwﬂ—vvzbmﬁbf,%@ﬁmént%&&w%?wéﬁbbfmi#n

i‘f _(7)/\—‘/,12 b&C?dﬁéhTU\é%u%%f?ii@ﬁ%ﬁ\ Parts No. (flziZ. 3100026)
TRBEWLET.

Y 0068011D3FE1E. 0068011 iF68011 T BT &V,
K EE— AN THEXORIIAELES EBALE T AN,

BB, ZOX=YY X NOTHREET, KBRIVEFSNABAEHYETOTET
AT EW,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VFU2500-148M(156M).
The items from No.l to No.16 contain the standard model.

The following items included No.17 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X OQutside
diameter X Width.

] neans thls part is changed from the previous Parts List. ,
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

€ means this part and model is added to the previons Parts List.

e When placmg an order"'for the parts from ‘this Parts List, please clearly state
the Parts No. (e.g.3100026) which you seqmre so that we can deliver the correc
parts to you. Ca

¢ When the Part No. is “0068011" , pleas'e' place an order for the "-p'a;r(t b7 showing
“0068011” or “680117.

¢ When ordering Viny.l Tube, please inform us of the Part No. and the length.
This Parts List is subject to change without notice.



CONTENTS H R

MISCELLANEOUS COVERS(1) « = « = = + + « « « « « .« . DA—BRA) ¢ e - o e 1
" # (B sm el e e - owe e " (2) ....... 2
MISCELLANEOUS THREAD EYELETS =« + « -« - - - « « . . FEBER - - - e o . 3
MISCELLANEOUS BUSHINGS & EYE GUARD - « + « « - - - Ty LaRUT A H— FEGE - 4
MAIN SHAFT DRIVING MECHANISM + - - = - « - « « . . TH - - .. :
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM - - - E#iBRUSHABUE - - - - §
NEEDLE BAR MECHANISM - - = - + + « ¢ « & o ¢ o = & ereEssE . - - - - - o 0 7
PRESSER FOOT MECHANISM =+ + « ¢ « « « « &« & & o + . WesE- - - - -0 .. B
SPREADER MECHANISM - - « « « - - = ¢« v o o o .. BRI — k. - - - - - g
TOP FEED VERTICAL MECHANISM - = = « « « + « « « - . EEYETHE - - - - - - 10
TOP FEED ROCKER MECHANISM + « » + « « « « « = « - . EEUBSEE . - - - . . "
TOP FEED DIFFERENTIAL MECHANISM - - « = « - + + - . EEYERHE - - - - - - 12
LOOPER DRIVING MECHANISM - - - « « = « « « + . . . T 13
FEED DRIVING CONTROL MECHANISM - - = + « - - « - . EDE 15 7 R 14
FEED DRIVING MECHANISM - « « « = = = =« « « « . . EYBE - - - . 15
LUBRICATING MECHANISM - = « « » = o « o v v o o .. 1 R 16
@VFU2500-PA EXCLUSIVE PARTS « « « » = = + « = « « GITETNERBG - - - - - 17
VFU2503-21 EXCLUSIVE PARTS(1) « = + = « = « » « - - YITEFNERBRA) - - - 18
" " (B)v s a S s &% 8.8 8 " o (2) + « «13

@ UT® DEVIBEUL) ¢ 5.5 a B3 R w0 e swtm w0 0 w5 WS = v 35 & v w 20
® Y/} (2) .................. " I (2) ,,,,,,,, 21
& " (3) .................. " " (3) ........ 22
$ " (4) .................. " ” (4) ........ 23
“UE-A" DEVIBELL] » # » € # 5 9 Mmoo % 8 a0 v o UT-A"SEMC1) = 5 » s ¢ =+ = 24
" " (2) ................. " i (2) ....... 25

" B () ¢ ¢ ¢ o e e e et s e e e e " no(3) ¢ e 0. 26

" n (4) ................. " " (4) ....... 27
ST RYILE » ¢« » c v s ruwmanmms boa IR o5 =5 50 0 s 78
&“UT-A4/ST2-A" DEVICE for VFU2500-PA« « « « « « - - “UT-A4/ST2-A"SE - - - - - 29
ER”" DENACE » & & % 5 & » m o % 5 o 5 5 & & & & % 6 EC'SEM ¢« » = » = 5 & o 4 10
SUPPORTING BOARD + + ¢ ¢ ¢ o o o « « = o o o o o+ & 20 I "
THREAD STAND & TAPE STAND = = « = + « v « « « . . ATERUF—FRA S - - 1)
WARNINE LABEL @ & % 5 8 % 5 & & & 5 = » o im0 & 0 S AL 0 % 5 % » & % b 13
LIST of MAIN SPARE PARTS = « = = « « + « « o o . . EBHMBYRR - v v - - - 34

INDEX = = o o @« & & & & s & o s 3 5 % % s & & 1 v *gl ............ 35






MISCELLANEOUS COVERS (1) AA—B8&R (1) 1
Ref. Parts Amt .
Na No Description it 4 Req.
1 3100026 Top Cogers & ¢ ¥ R @@ o m ¥ & & B x % & w oo s 1
2 110045 Screw(M4-0.7X12) » « + + « « . . 1 S A 13
3 3100027 Top Cover Gasket +« » « « « « .« . EhA—RyHr e v o oL 1
4 0068011 0il Sight Window - = = « « « ¢« A UBEHSE+ « ¢+« ¢ - - . 1
5 0020759 Top Cover Seal Plug+ « « « « - - EHR—GER . - - .. 2
b 390069 Brand Name Plate(76.5) - - « « » o I T 1
7 3160017 Top Cover (Right) =« - = « « « « . EHNR—(F) s v e e e 1
8 3160011 Top Feed Dog Bracket =« « « « « - RV ETS YR s 1
9 120027 Screw(M4-0.7x25) « » « - « « . . IERY ¢ o o v 0 v v 0oL 4
10 009748 Screw(M4—0.7x12) « « - « = « « . IERY =« 0 0 00 o 0w . 2
11 130020 Screw(M4-0.7%8.3) « « « « « « . IERT e v o v o v v o e L 1
19 3100207 Pin(5X12mm) # 5 & = &5 & + 4 4 B s e e e e e e e e e e 9
13 0093864 Head Cover Seal Plug + + « « « - £77 ¢ 3 R TR S A 2
14 3160014 Head Cover(Lower) Unit - - - - . Ay RAEA—(F) ) - 1
15 130001 Screw(M2.5-0.45%X6) « + « « « . . IERY » o o v v o0 e 2
16 110007 Screw(M2.5-0.45%6) » « « « « - . IERT o o v v o v v v L 2
17 3160012 Head Cover =+ = » ¢ « « « o« « o . ANYRFA— o o000 1
18 3160013 Head Cover Gasket - = = - » « . . Y FAR—Ryx & #7]
19 110048 Screw(M4=0.7X10) « « = « « « « . IERY ¢ v o v v o v v v u 5
20 190037[190020] Screw(M4-0.7x13)[M4-0.7x8] cAERY s s e e e L 1
21 110060 Screw(M4-0.7Xx4.8) « « « « « . . IERT v o v o o 0o v 0 -2
22 390160 “VFU” Emblem =+ + = « « = « « « &« VEUT VT VA « ¢ o o 1
23 3160008 Bracket Cover » +» = « = « « « .. Ty FhH/R— 0 o v v o 1
24 3160009 Bracket Cover Gasket + + « « « - TS5 o R hR—uFL .« « ]
25 390067 Brand Name Plate(106) - - - « « - o T R 1
26 230000 Seal Plug « » # » » » v v wow e - AR EEEE 1
27 340041[180018] Knock Pin - - + « « « « + « « . . SOTE e e e e e e e 1
28 3200013 Side Cover Holder » - - « « « + B AA—2Z45 . . . ... 1
29 110013 Screw(M4—0.7Xx8) =« « « « « « « . ERY o v v o v oo oL 5
30 110016 Screw(M4—0.7x15) » « « « - « . . HIERY v v o v e v 0 o 1
31 []00015 Nut ............... -j—\:, }\ ........... 1
32 3200021 Wind Guide Plate « « « - « « « . HEAR - - - - 000 e . 1
33 3200006 Oil Reservoir« « « « « « « « + . b A T IR AP S 1
34 009970 Screw(M6-1X20) = =« « « « « « .« . IERY « o v o v v v o0 6
35 3200007 Oil Reservoir Gasket =+ « - - « « WMoy« o0 0. 1
36 005075 Screw(3/8-24%8) - - -« « « .. MEF R =« ¢ 0 0 0 v |
37 0020137 Drain Hole Seal « « « « « ¢« « « . 187 o SVPASE SV 1
38 340016 Machine Frame Supporting Bar « - Ry FX=xk - -« « « + . . .
39 4109403 Model Plate(See the below) - - - BIKAR(TFidBm) - « « - - - 1
40 2049401 Serial Number Plate+ « « « - - . BESLv—F e v o o0 1
41 000726 Rivet @ o & = 4 4 ¢ s o 5 & » & = T AR v v v e w0 omow ww e 5
() B E2HEXOBRIISEL(F— s % EES ) 2 Ba b FEL,
Note : Order for Model Plate must be accompanied by model designation(including

symbols of gauge and devices).







MISCELLANEOUS COVERS(2) B/ —B8% (2) 2

Ref. Parts Amt .
No Na Description i 4 Req.
1 3200017 Cloth Plate(Large) =« = - + « - - o D S A S T 1
2 009749 Screw(M4=0.7X16) = « « « + « « hERT e o s e v v e v w0 03
3 009747 Screw(M4=0.7X10) « « « « » « « - IERY = = v e v e v 0 1
4 3200018 Looper Thread Take—up Cover (48,56) B A B S— « « « « + o o . 1
5 006004 Screw(11/64-40X9.7) + « « « « » RS e v v o e e e e 1
6 000010 Conical Spring Washer « « » « « - 1[[IA% Sy A 1
T 3200019 Take-up Cover Spring - « « « « b DA CEUA S S 1
8 110030 Screw(M3=0.5X2.6) « + « + « » - IERY » = o v v e 00 e e ok
9 3200014 Cloth Plate(Small) =« « « - - - - INBIN— e o e e e e . 1
10 130003 Screw(M4-0.7X7.3) =« = « « « « . IERT v v o o v v v v e 1
11 130004 Screw(M4-0.7X14) « « « = - - - - IERY e v v o v v 0w oo 1
12 3200010 Bed Rear Cover =« « = = « « « « Ry FEH/A— - ¢ o o o o 1
13 0095108 Bed Rear Cover Gasket « + - « « - Ry FEIR—=Ry - - o]
14 110045 Screw(M4—0.7X12) « » « « « « « . IERY = o o o v v v v e . 4
15 3200011 Side Cover = =« « + « « « « « « & B 28—« v v o o o . 1
16 170001 Screw(M5—=0.8X8) =« « + « « « o IERT ¢« v v v v 0 e e i
17 300100 Conical Spring Washer - + + « - - P28 3y EVEVE SENEIE R 4
18 180005 Screw(M5-0.8X8) =« = = « « « « IEFRY v v v o v 0o o0 o 1
19 160000 Screw(M3-0.5X3) « + « « « « « IERT = o v v v v o e e 1
20 0032604 Rubber Cushion(Large) = « = + - - Tyvavyah(k) s o o o 9
21 3200033 Rubber Cushion(Small) » « « « + ZovavyadAh(UN)s o+« 5
22 3200012 Cover Latch Spring = = « « « - - HR—F FI)NR e o o v . -1
23 110012 Screw(M4=0.7%X5) =« = « « « « « . IERY ¢« v o o s e e 0 6
24 0093864 Seal Plug» + = + = » ¢ = « o « = R R 5
25 3200024 Bed Top Cover « = = = « =« « « « & Ry REHAN—(F) -+« + 1
26 3200025 Bed Top Cover Gasket + + « + « « Ry FEIA—=E)NvF -1
A 007610 Screw(M4—0.7X10) + » » « + = « IERY » = v e e e v e 3
28 130006 Screw(M4—0.7X10) » = « « = - - - IERY ¢« v v v v e e e 2
29 3200022 Bed Top Cover(Left) » « « « « - » Ry FERA—(E) s » + - - 1
30 3200023 Bed Top Cover(Left) Gasket + « - Xy FEIAA—(FE)NvFxy -1
31 3200209 Feed Regulating Pushbutton + - « oy ad®rBr -+ - + « « « & 1
32 0063152 Feed Regulating Pushbutton Spring 7’y ¥ 2R EZ LK « « o ]
23 0020472 O-ring(PE) = * = » » o o « = o« O « « v s 2 5 5 5 w = 1
34 000425 Washes o o » 4 % & @& % G 8 % & @ e IRREEEEREY 1
35 0033024 Retaining Ring « = « « « « « « « AR Z Yl s s 3 2 5 5w 1
36 3100113[3100070 Needle Bar Guard =« =+ « « « = « « gHENT—R - o o v e o]
37 110013 Screw(M4=0.7X8) =+ « « = « « « & WERY - v v o e e e e 11
38 3200028 Bed Rear Cover(Small) - « « « - - ARy FEHR—(N) s o v o 1
39 3200029 Bed Rear Cover(Small) Gasket =« « Xy FgEHIA_A—(NRvFy -1 -
40 3200030 Ball Bearing Housing =+ « « « - - INGI I e e e e e e e 1

% Ref. No. 41 to 62 ««ve: See the following page.

e
i






MISCELLANEOUS COVERS(2) A —B&R(2) 2
Ref. Parts Amt .
No_ No Description vt & Req.
41 3200031 O—ring ............. O u :/y‘\ .......... 1
42 110048[110035] SCF&W(M—O.7X10)[M4—U.?X10] | o5 S 3
43 3200210 Pushbutton Stop» « « » « - - . . TV aREL APy o]
44 1100120110008] Screw(M4-0.7X5)[M4—0.7%x5] - - CAERY e e e e e s oL 2
45 3200032 Stitch Plate Support =« « « » « SRR - - 0 0 e o 0 L 1
46 110041 Screw(M4-0.7%8) + « + « « . .. L1 S 2
47 000745 Knock Pin- = = « « « v o o o ., A7 <V T 2
48 3200026 Bed Front Cover » - = « « « « . . Ny FEiAR— o« v v o . 1
49 3200027 Bed Front Cover Gasket =+ « « « Ry FHTAR— Ry X« o]
50 3100030 Front Cover Hinge « - « « « « . . AR S—pe . o . . 1
51 110016 Screw(M4-0.7X15) « « « « « « ., IERY = o v o v v 0w oL 2
52 3200015 Front Cover(48) « « « « « « . . . BB H N— . - o v oo 1
53 170020 Screw(M4-0.7%x8) - - « « . . .. IR e oo e v oo oo 1
54 160001 Screw(M4-0.7x4) - « « « . . .. IERY « v v v v 0w oL 1
85 180017 Screw(M4-0.7X6) - » « « « « . . R« 00 v ool 1
56 110105 Screw(M5-0.8%12) « -« « « « . . . IR e v v v o v 0 0oL, 2
5? 000426 Washer ............. ]7 y‘:‘/.l? .......... 2
58 3200016 Front Cover Spring - + « « - « . il R DACEPA S SR 1
59 180018 Screw(M4=0,7XT7) + - « + + « .. NERErRY - o0 0o 1
60 3100071 Eyelet Cover =« « « « « « . o .. HRIEHN— oL 1
61 3200020 0il Cooling Fan Cover - + + « + . WHEZ 7o I_— v 00 i
62 0065275 Seal Plug ............ Eﬁ ............ 1

¢ Ref. No. 1 to 40

ooooo

See the preceding page.






MISCELLANEOUS THREAD EYELETS % EBI R 3
Ref. Parts ' Amt .
_No_ No Description i 4 Req.
| 0024084[0093863 JThread Tension Spring Cap+ « » - RWEFAAXX % v A (L) - + « §
2 0030255[0090814 1Tension Spring(Needle Thread) « - RBHF AR @FR) - -+« & -3
3 0032952[3100086 1Tension Spring(Top Cover Thread) KT SRKEHEY L)+ » + « -1
4 0032952[0090847 JTension Spring(Looper Thread) « - AT NRN—2%K) + + + o]
5 0090071 Thread Tension Spring Retainer - HREF AR Y LS (F) -+ 5
6 000177 Felt .............. 71_;1,]\ .......... 5
7 0031111 Tension Disc » « = « « v v o . RAFDM: ¢+« -« « o« - 10
§ ° 290029(009835] Tension Post + » » « « = « « + . AT - - oL « +5
9 0090812 Tension Post Ferrule =« « « « - . RIFEREL - o - 0. 5
10 3100075 Tension Disc Separator =« - « - . HRBEAM 0 - o 0o o L 1
11 0090856 Tension Disc Eyelet s » « = « « SRR FMAE -« ¢ 0 o - . 5
12 0090807 Thread Lead-in Guide +« - - - + . HAEFEARE - v 0 - 0 o5
13 3100074 _ Tension Post Support =« « « - . . RBTFE -+ o o v v o0 1
14 110013 Screw(Md-0.7x8) - « « . . . .. IERY « v 0 v v ool 3
15 2100065 Looper Thread Eyelet + « « « . . JU—INFRIH ¢+ v e e e e 1
16 3200048 Top Cover Thread Eyelet (Left) - - f 1 FREE) - v - e e 1
17 3200042 Looper Thread Eyelet + + « « « . =N s v o e e e e . 1
18 110009 Screw(M4—0.7X8) « + « « = « . . ERY « o v v v s o oL 5
19 0093556 Looper Thread Eyelet (Long) + - - A—_BEE) -+« - o v 1
20 0020119 Thread Eyelet Pipe(Short) - - - - HRIESAFEF) - - e 2
21 0093528 Thread Eyelet Pipe Stay - + - - - HRERALAFEZ - - . RO
22 {]00532 Washer L T '79"3/"1’ ....... . . .2
23 004353 Screw(9/64-40%7) « - - t 8 kowle JREREY e w e g W ¥ 8k 2
24 0063104 Thread Guide Plate =+ « « - « .« . HRBAR ¢« 0o o oL 1
25 3200047 Top Cover Thread Eyelet (Right) - BEYRECR) » « v 0 0 . 1
26 000538 Washer ............. 7 Vs e T T T R T 2
27 000651 Guide Pin- + « « - « « o . . .. HAREY « ¢« o o R |
28 3100383[31003821SP Device, Complete Set « « « + - SPASE (RH) « - - « « « . . . 1
29 3100384 SP Container + « « « « « + . . M o T 1

30. ..................................... » & s
31 .............................. R T
32 3100386 Felt .............. 71}[,[\ .......... 1
33 3100387 Needle Thread Eyelet + - - « « . BlRE - - 0 - 0 0L 1
34 350009 Wood Screw(¢5.5X6) =+ « + « « RRY « - v v v oo oo 2
35 0090068 Needle Thread Guide » » + + - « » 28 Ly A 1
36 3100442 - Needle Thread Eyelet « « « « + . SR -+« - v 0 0Ll 1
37 130003 Screw(MA-0.7X4.5) = - « « . . . IERY -« v v v v oo L 1
38 wwwow & e R T A T T I R
39 . € AR B T o om oo P T L L T % o5 o8y

B0 5 5 5 55 5 o m s T T .
Al & 5 % 5 % b o e om0 P VA E R r e w0 EE d e o .
L w5 ow oo ww aw W e RS & R I T o 0 g g
~ 43 3100081 ~ Top Cover Thread Guide « - - « « iV 4RZMA - PR SR A o ]
44 0063074 Supplementary Thread Guide - « « /INHFEKE + » » + « v+ +]
45 001818 Tension Post « « « = = « v o .. L - 1
46 0037108 Supplementary Tension Disc = = « /NGRFML » + * » = « « o « .9
47 0035813 Supplementary Tension Spring - - fi U AT AR o 0. 1
48 000360 D TR T T i i v A SRR 1

49 0024083 ¢ Tension Spring Bushing - - - - . RERFFy FEIVEA - « « -5



Ol @U

44

©




MISCELLANEOUS BUSHINGS & EYE GUARD Z9vaRUT7AH—FBE% 4

52 3160143 @

Ref. Parts Amt .
_Na No Description & 4 Req.
1 3160130 Needle Bar Bushing(Upper) - - - - $HET v a (k) - - - - - 1
2 310009 Oil Wick{No.2-150mm) =+ « « « « « N R S P SR |
3 3160128 Needle Bar Bushing(Lower) + « - - $HEF vy a2 (F)+ » » + - - 1
4 000195 Oil Wick{No.4-175mm) - - « + = I N ST IR S 1
5 3160158 Presser Bar Bushing+ « + « + « -« FoiE vz oo v o 0 1
6 0030291 0il Seal = « « « ¢ ¢ o o o o o . F AN — e v o e 0 e . 2
1 3100100 Spreader Driving Bar Bushing - - ) A — v =+ « o1
8 0063055 Qil Seal = = « « « « ¢ v« s v o . FAN— s o s e 0 e 1
9 3200063 Spreader Driving Shaft Bushing(Left) HV$r—r87sva(k) « « + « - 1
10 3200064 Spreader Driving Shaft Bushing(Right) &Ugi—r879va (k) - 1
11 3160136(3100108JFoot Lifter Lever Bushing - - - - B d7 vz - « - + - 1
12 0093201 Needle Thread Take-up Bushing (Front) %@ Va7 v = () - 1
13 3100098 Needle Thread Take-up Bushing (Rear)#tR#vVE~> v = () + + 1
14 3260050 Lower Shaft Bushing(Left) - - « « Féh7 v ra » ¢ v o v o o . 1
15 3200067 Ol Boml & &« % % & & 5 & 8 & @ & FANS b e o e 1
16 3200062 Looper Rocker Shaft Bushing (Left) L —  @ij&#~7 v > 2 (&) « + 1
17 3200052 Looper Rocker Shaft Bushing (Right) N— ST v = () - 1
18 0077300 il Seal * == «s 05 o5 vws AN —gles & 8 5 8§ ¥ s I
19 3200056 Needle Guard Driving Shaft - Al it A A S R 2
20 3200057 Sedl Plugs » » v v » =« s & chbLoy w ey 6 & B ¥ B B B & 1
21 3200053 Feed Bar Driving Shaft Bushing(Left) ¥ Vi7" v = (&)« » + 1
22 3200065 Feed Bar Driving Shaft Bushing(Right)EVEy7 v =)+ + + 1
23 2100034 Seal Plug « « « = » ¢ o o o o o EERE . - e e e e e e R
24 0093303 GiLBRE] # s 05 2 = s i ms Sy T I RN 1
25 3200061 Looper Driving Shaft Bushing{(Front)A— 87 v = (i) » » - 1
26 3200051 Looper Driving Shaft Bushing(Rear) A— @7 v = ($8) « + + 1
27 3200055 Differential Lever Shaft Bushing ZEE)L X—#~7T v = + - - ]
98 0093864 Seal Plug« » + » « » = « « o + 4 S e v v bbby ¥ 1
99 0065275 Seal Plogs s v 5 3 % 9 8w % 4 Sl S 5 B oo s s 1
30 0095218 SHAE DYRE x x a b W % e e e ok Sl w6 e v v s v o g 1
By 3200066 Soal Pluge v » » s » © o e % 45 Sl @ W W 8 & W B 8§ 8 8 1
32 3160164 Foot Lifter Lever Bushing(Right) & e~ v 3 = (&) - |
33 0020052 Sedl Plug» » » » 4 4 » = w s » BRES Gy v p v & 8 5 8 B B § 3 1
34 3160022 Top Feed Shaft Bushing + + - - - RV Tz - o e e 2
35 3160023 Vertical Motion Shaft Bushing (Right) E3% Y ETF#i~7 v a2 (F)1
36 3160024 Top Feed Rocker Shaft Bushing(Right) Li(VHi#EhT v = (F)1
37 3160027 Adjusting Shaft Bushing: - « « -« G L AR A IS
38 0032684 Oil Seal = + « ¢ « o o o o o o AN —J = = v o 00 1
39 3160025 Rocker Drive Shaft Bushing(Left) RifZER&ENdh~T v > = (&) + « - 1
40 3160026 Rocker Drive Shaft Bushing(Right) Af{AER@HEY T v = () « « 1
41 2100006 Seal Plug« = « « « « o o o v o« e R TR 1
49 0020051 Seal Plugs » 5 5 5 3 s % & = # & - T 1
43 3160129 Needle Bar & Needle Bar Bushlng, C. Set #H-$HET v ¥ = (§)1
44 0065340 Needle Bar = = = « « « « o« o o GHEE Y ¢ o v mome e e 1
" 45 3160144 Finger Guard =« « « ¢+ « « + = « & TAYHHT—=R= e oo o o 1
46 170010 Screw(M4—0.7%4) + « « « « - - . 1o S A 1
47 300100 Conical Spring Washer » + « « - - MARRDT %~ oo o o 1
48 000669 Washer =« = + + « + & &« &+ « « » & I;?yf/l.\, e o & & & & & & = @ 1
49 0060176 8 GaEIl » « » # % % # 5 « w oo w F AR w0 o8 1
50 110038 Screw(M2.5-0.45%4.,5) = « « « + J 1 I 2
2l 3100272 Cushion = = = = = « = « « o o o & B GG Y e w @ W 1

Finger Guard C. Set » + + « « « « TAYHH—=RGEL) - - - o 1






MAIN SHAFT DRIVING MECHANISM TEhH e 5

Ref. Parts Amt .
No Na Description it 4 Reg.
1 32000?[] Pulle)r ............. 7—9 ........... 1

/) 160005 Screw(ME=1x8) - - « « « . . .. BSRP e wow o wm @ 8§ 5

3 160007 Screw(M6=1X6) - « « « « o . .. HEREZ & % @ e e s g

4 {)00037 Roll Pin ............ p._}l,]f:/ ......... 1

5 3200071 Oil Cooling Fan+ + + + « « + . . MHEZ T & omom om0 ow 1

0 3200095 Ball Bearing(Right) - « « « + . . SRR F U2 F ) v 0w s 1

7 3260010 Main Shaft Sprocket (Lower) AR —P(TF) 2 mon v »o 1

8 0093090 Ball Bearing(Middle) - « - + + . R—_7Y M/ € ) IR

9 3200072 O0il Pump Driving Worm=+ + « - - 75" e U AR, 1

10 3100129 SRR » = v o e e 9 o 5§ § i g - P 1

11 3200078 Ball Bearing(Left) « + « - « . . BT S -1

12 3200073 Lower Shaft (Right) - « - - « + . TEICE) - - - - v o oo 1

13 3200074 Lower Shaft Joint - « « « « . . . i 1

14 3200076 Looper Thread Take-up -+ + - - « . TRAFHL - - - o o oL 1

15 008047 Serew(7/32-32%3.6) + = » s o o . R« v v e v v vl Z

16 0093091 Ball Bearing + - « « « « +» « . . R= PN L8 o » 4 5 5 s 1

17 3200080 Needle Guard Connecting Rod, C. Set (2) vy R - -1

18 3200079 Needle Guard Connecting Rod, C. Set (1) EZray RGEED - -1

19 3200082 Needle Guard Connecting Rod - - - oy R o000 1

20 110005 Screw(M3.5-0.6%12) » - + « « . . IERESF 5 @ & ¢ o v 0 v « s 2

21 3200081 Needle Guard Eccentric = » « « - HETxzxEy - 0 00 1

22 160003 Screw(M5-0.8X5) + « « « . . .. ERY » v o o v v v oL 2
23 3200087 Connecting Rod Pin - « « « « . . By FEY « ¢ o 00 00 o, 1

24 3200084 Needle Guard Driving Shaft Arm E=sdhm e o - - - - . . 1

25 005650 Screw(M5—-0.8X14) « » « - « « . . Bl A T T 1

26 160000 Screw(M3-0.5%3) - - « . . .. IR e v = v o0 w4 5 4
217 3200077 Counterweight « « « +« « « « o + . PNV TR P o» ons w0 i i 16 1

28 110036 screw(M3-0.5X6.5) » - « « . .. ERY v o v v o oL P
29 3200075 Lower Crankshaft - - « « « . . . TEHIZSVZ -« 0 o o 0 v 1

30 310035 Oil Wick(No.2-165mm) + + « - « «; T 3
31 160001 Screw(M4-0.7x4) - « « « = « . . e T 2
32 0020159 Ball Bearing - = « = « « « « . . BTN 54 5 2 2 4 » s 1

33 0068202 Retaining Ring =« « « « « « « .. Abg Yy o oo 1

24 3200085 SPACET * *» + + = = « o v o w .\ . R s & & 5 o o » 5 » u 1

35 3200086 Collar(8X13X6mm) » « « « « « b e T S 1

36 3200083 Needle Guard Driving Shaft 7574 | I T 1

37-1 0093659 Needle Guard(Rear) =« - » « - « . $ETE) e |

37-2 0093669 » v (Extra) -+ - - . a p (BEEE) - - - - - 1
38 110083 Screw(M3.5-0.6x4.5) - « .« . .. IR o o v 0 e v 0 00w, 1

39 3200093 Supporting Plate Stay(Lower) cALRERMARE(F) - - -]

40 110048[1100357 Screw(M4-0.7x10)[M4—0.7%107] - - ERY » e v 0 v 0w oL 2

% Ref. No. 41 to 58 «+vee See the following page.






MAIN SHAFT DRIVING MECHANISM T bk 5
Ref. Parts Amt .
No. Na Description Req.
41 3200092 Supporting Plate Stay(Upper) -« - i?.:&;ﬁ;’“a’fﬁ(ﬁ'*ﬁﬁ:(_[-) N |
42 110009 Screw(M4-0.7x8) + + « « . . .. JERY v c0 v v 0 0 i 0., 1
43 3200091 Supporting Plate =« « « - « « . . ﬁJa;"fz EF AP R SR 1
44 130002 Screw(M3—-0.5%6) + « - « . . .. IRV e« v v o0 v 00 oL 2
45 000463 Laced Wire « « - « « + + « . .. TN GREXMBELL) - « ¢« -9
46 0093515 Thread Take-up Eyelet » - « « + . BLEBIF L E VT oo owom - oo 2
4? {}00014 Washer ............. 17‘\/:/.? .......... 2
48 001227 Screw(1/8-44X3.8) + + » + « . . BERT e e e v v v 0oL g
49 3200042 Looper Thread Eyelet - - « « + . V=R ¢ - - e e v . 1
50 001818 Tension Post « « « « = « « . .. AT - -0 0oL 1
51 0037108 Supplementary Tension Disc ANRFIL . ¢ - - e e e e . 2
52 0035813 Supplementary Tension Spring - - ANRTNF e e e e 1
54 000360 Adjusting Nut « - « « « « + o .. RRETT o b oo e o e oL 1
54 0063197 Cast-off Plate Bracket + » - + . RENE -+ o v o 1
55 001223 Screw(9/64-40%x7.5) « « + » « . . IERY « v o e s L 1
56 3200094 Cast—off Plate = = « ¢ « o « . . 7 1
57 000532 Washer ............. 171;}:‘/.){7 ---------- ]_
58 004106 Screw(9/64-40X6.5) » « o « o . . ERY v o e v v oo 1

% Ref. No. 1 to 40 »+++ See the preceding page.







UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LR TSR ERY #18 6

Ref. Parts Amt .
Na_ Na Description i 4 Req.
| 3200102 Handwheel = = = « « « ¢« « « v . INSREBRA—=I e oo oo 1
9 160005 Serew(M6=1X8) # ¢ & 5 « o o v RS e v vov e e e e e 9
3 160007 Screw(M6=1X6) =« + « =« = = o o & ke v v 5 5 5 8 5 5 3 10
4 000989 Handwheel Mark = « « « « « « « . N RBA—=w—2 o o o]
5 0093090 Ball Bearing =« = « « « ¢« « « « . i R PR Sy} P, R SR 9
6 3100129 Handwheel Adapter » » + « « « « THETH « o v v oo v o 1
i 3260012 Timing Belt « = » = = « « ¢ « « ZAIVTJL b s o0 o v ]
8 3260011 Upper Shaft Sprocket (Upper) « + - XA NF—Y(E)+ « « « - - 1
9 3100275 Upper Shaft (Right) =« - « « « « « L) e e e 1
10 3100283 Upper Shaft Joint « - » « « « « . ot S 1
11 160023 Screw(M4—0,7X4) =« « « « « « « & = 1
12 .........................................
13 3160030 Upper Crankshaft «+ « « « « « « . iz S s « « v 0 5 % % s ¥
14 310040 0il Wick(No.3-100mm) =« « « « - « I R 2
15 110012 Screw(M4=0.7X4) » « ¢« « « o o . et 1
16 3200226 011 Dlegwe = = v ww w e w e FANAY—F o o o .. 1
17 310091 0il Wick(No.4-40mm) = = = « « « P R 1
18 0060057 Retaining Ring =+ « » « « « « - AE A < 0 e e e e e e 1
19 0093154 Ball Bearing =+ + » = = » ¢ « - R RF YT e o v oo 9
20 000926 Rubber Seat « » » = o ¢« « v o o SR+ ¢ v e e e e e e 1
21 160004 Screw(M6-1x4.8) + « « ¢+ < - . . QTS 5 5 8 8 5 8 v a e oa 9
R B E R E £ L T 1 T T s
23 3160041 Connecting Rod =+« = « +» « « « « . HAEY Yy R o o 0o 1
24 005071 Screw(11/64-32X14) « = « « « » . TERY » o v v e e A
25 001174 Screw(9/64-40X10.3) =« « « - + ERY = o o e v o oo 2
26 0095168 Guide Fork «+ « » « « » ¢ o o o WRLIEA « « o v 0 oo o0 1
27 004312 Screw(1/8-44X7.9) « « « « « « HERS o v v v v e e e e 9
28 3100285 Driving Lever - = = « « « « « . . sHReRVEE - ¢+ - - - - - - 1
29 120013 Screw(M6=1X15) « « + » « « o « . LERY = o v s e e e 1
30 120015 Screw(M5=0.8X10) + « « « « « - . HEFRY = e v e e e e 1
31 000555 Nashior 3 6 24 8§ BB BB S 5 = m S R » 2 8 noa x & 5 oa 1
39 2100286 SPACET * + » + ® w W e SrBeiBa v oy ¥ 5 8 R 8§ @ 1
33 3100287 Driving Shaft « « « « « « « « - EAE S BN | R 1
34 2100078 Bracket « « » = » » @ % & & @ o % BELRBU L - v 0 e e e 1
35 000600 Spring Washer « « « = « « « « « AN T Ty % o0 e 1
36 005650 Screw(M5-0.8X14) » « « « « + « . IERY e e v e e e v b 1
37 0063096 Needle Thread Take—up e+ + - - - - PRV RE S - e - 1
38 3200049 Top Cover Thread Take—up =+ - « « ffiV%fRY - - -« - « « ¢ o 1

39 110004 Screw(M3.5-0.6X8) + + - « « o - IERY + o v v 2






" 41

NEEDLE BAR MECHANISM SHiERsiE 7
Ref. Parts Amt .
_Na_ No. Description e 4 Req.
1 0065340 Reodle Bar = # ¢ @ 58 5 8 & % % BHE - « v ¢« « o« . . % ¥l
2 004358 Screw(9/64-40%X5.6) « « « « « « -« 155 S 2 A 1
3 0063044 Needle Bar Thread Eyelet =« - - @M%+ - - - « « « « + « 1
THEY LR SRR B R I I T SRR e R
5 3200111 Needle Bar Bracket + « = - - - - 3972 U IR P 1
6 110035 Screw(M4-0.7X10) = =« « « « - R |8 S R N R 1
7-1 0093356 Needle Clamp(48) = « « ¢ « « « . SHIERA = = = = 0 o 0 00 1
T-2 009335? n (56) ........ B W E R E E e s oe @ 1
-3 0093358¢ " (Bd) = 5 a5 v o = s B EEREE e s S B 1
- Needle (UY128 GAS) » « « » » « « « G wwicw ¥ w8 8§ 5 3
9 001900 Screw(1/8-44%2.4) + « « « « - . IERY ¢« o o R 4
10 0093365 Top Cover Thread Eyelet » « = » BEUSRIE = = =« o 0 0o 1
11-1 3108133[00948001Stitch Plate(48M) = - « « « « « & £ GO IS ISP 1
11-2 3]08134[0094801] /] (55”) ........ T I 1
11—3 3108135‘ /] (64") ........ ' ol a4 e % 8 4 A m o s ow 1
12 009142 Screw(9/64-40X4.8) « + « + + « IERT o o o v v v v 0w 2
13 3200115 Counterweight, Complete Set » « « NFU AT A N(EH) + » + -1
14 3200101 Counterweight « « « « « « = « « & NG/ AGIZ AR e o o0 o 1
15 260000 Screw(5/16-24X15.88) » « + « « IERY « = o v 00 0o e e 2
16 120015 Screw(M5—0.8X10) + « » « « « < . IERT = o o 0 0 v v 0w 1
]7 ............. B4 @ @ @ F ¥ o @ W W e & & 8 §FOF s o s e eom o m
18 0093214 Connecting Rod Ring+ « + « « « - HEw Y RYUV T - ¢ v o o 1
19 3200114 Connecting Rod, Complete Set - -&#tEEw oy R « « » » ¢ « 1
20 3200112 Connecting Rod =+ « « « « - - - - HEey R o o o0 oL 1
21 0093212 Roller Bearing + » » « = v s = & =—FART YT ¢ o - - - 1
99 230000 Seal Plug - + « + - TETE LY BES o o = 5 s # 4 WP
23 000309 0il Wick(2.5%3x30mm) - » - - - P 1
24 3200113 Connecting Rod Pin - - - « « « oy FEV « o - - - 1
25 3240015 Needle Bar Guide, C. Set « - « -« $HERANGEL) - « « « + « « - 1
26 0093186 Slide Block » =« « « ¢ « = = = « & HEZENEY ERE N R 1
27 3240016 Needle Bar Guide =« + » « « « « =« GHERP - ¢« ¢ o 0 - 0 e . 1
28 009750 Screw(M4=0.7X20) « + + + + = « - ERT = oo v v e 2
29 3200120 HR Device, Complete Set - - - - - HRECE GRE) + « « » + » - « - 1
30 3200121 HR Cup ............. H:Rﬂ\\/j .......... 1
31 3200122 HR Cup Lid = « = « = =« ¢ o « - HRO Y T o v v v v e 1
39 0093864 Seal Plug+ = = « « + » + o « « &« 77 - S P S 1
33 310036 HR Felt « » = ¢ « ¢ o v o o o o . HRZ Lk + v s o s . 1
34 0093663 HR Felt Guard - - « « « » « « - & AV el S 1
35 006219 Screw(M4—0.7X14) « + « + « + « & IERY » ¢ o v v 00 00 v 2
R et L L L L T T Y T T T ITTTI NTYTTYTYYTYTYNTTY™S
AT o & o0 w3 @ F B B R R E B ow B R o e o s e e e e e e B @ § W s
R T L Y 55 NS RS EEE R A A E R A e
39 3200090 Connecting Rod Cover Shaft =R« ¢ ¢« 855 58 1
40 160023 Screw(M4-0.7X4) =« » « ¢ « « - . =22 L I 1
3200088 Connecting Rod Cover(Front) » - - éHfEu v H:m—(*‘r) -1
42 110012 Screw(M4=0.7X5) « « « « « « « 1 5> SURCECIE IR S 1
43 3160190@ Needle Thread Retainer Support C. Set/Nil++& (ﬁ%ﬂ) °°°°° 1
44 3160191 Needle Thread Retainer Support -~ /hgHFH + » o+ ¢« « « « « 1
45 005431 Screw(1/8-44X4.4) « ¢ ¢ ¢ o ¢ c JERT - ¢ o 0 o RS |
46 0036175 Thread Retainer Disc Support N R 1
47 0032425 Needle Thread Retainer Dice » « < /NgRFML - = = = « « « « « 1
48 0032426 Needle Thread Retainer Spring = = /PEEF/ /XK + + + « « « « 4 & 1
49 001093 Screw(1/8-44X2.2) + « + « « « § 1 S A I 1






PRESSER FOOT MECHANISM IS 8

Ref. Parts Amt .
_No_ Na Description & e Req.
1 00772170 Adjusting Screw(M10-0.75X30) - - §HEHR - « « « « « « « o . 1
2 .........................................
3 000445 Lotk Mt & 5 & & 5 5 % .6 4 @ By ZF o he oo 1
4 0065372 Presser Bar Spring(Outer) » = « + HIZ XRM&P) « ¢« = = -« < 1
5 3160163 Presser Bar Connecting Bracket - #fxjE#fgx .- - - - « + « + . 1
6 110035 Screw(M4=0.7X10) « « « « » « « . ERY = v v e e e e e 1
7 3240026 Presser Bar Guide » » ¢ « = = = » FxBEN - -« - - - .. 1
8 110001 Screw(M4-0.7X5.4) « « « + + « & IERY ¢ v v e e e e 9
9 0060142 Presser Bar Spring(Inner) - « « - xR () - « » « « « . 1
10 3100110 Presser Bar « « » » v ¢ ¢ ¢ o o & 2k o - T S R 1
11 0093611 0il Protector Ring « « + « « - - WEIDU T o e 1
12 0063079 Collar(IX15XTmm) + « « « « - - b A R R 1
13 150001 Screw(Md-0.7x4) ~ - « « « « .. R ¢ v o e e 9
I & ¢ % & % 6 5 % % 8 SH B E AW DT S Al n v w5 % £ % % 5 xS s w %
IE = o = s @ % wmow n ow e e s w ar e e e e TR % & R B B F B B ¥ 5 8 B 5 % 5 G @ b
16-1 3167002 Presser Foot, Complete Set(48) « = () « - « « « « « « « 1
16-2 3167004 " " (56) - B 5 45 %5 53 0 b 1
16-3 3167006 ¢ " " (64) - S 1
17 110004 Screw(M3.5-0.6X8) « « « « « ¢ IERT ¢ v o o v v 0 0 e e 1
18 3107303 Presser Foot Spring(Left) « « « « /NI XX (FE) « » « « + « & 1
19 130016 Screw(M2.5-0.45X6) = = = + + « . f1 o B A 9
20 3107306 Presser Foot Hinge Pin =« « + « it S LA i NI 1
21 110084 Screw(M3-0.5%x4.2) - - -« - « . IERY « v v e v v v e 1
99 000327 Tovek Taifh o oo = wim o & ¢ @ § & 3 A = S 1
23 003302 Adjusting Screw(l/8—44X11) » « «FREIAY = « ¢« + « « v o o 1
24 3160090[3160134 Presser Bar Lifter Link - - - - - il oty 1) B SRS S 1
25 3160135 Guide Lifter Link <« « « +« ¢ « « - i’.iﬁ‘)é?ﬁ/( RETY » =« « - 1
26 170041 Screw(M5-0.8%3.5) - « « - « . . IERY = o v v e e e e 3
27 3160131 Lifter Shaft =« = « « « « « « « . HxErag »o o0 - 00 - - - 1
28 4100131 Collar(9X17X8mm) =+ « + « « « « 137—- ----------- 1
29 007627 Screw(M4-0.7X6) « » = « « « « - LERY v v s v e e e e 2
30 3160165 Intermediate Lever =« « » « « - & HafgE e X—. - . ... 1
3l 120017 Screw(M5-0.8X15) = = =« « « - IERY o v o v v e e e 1
32 3160166 Connecting Plate = « « « = « + » B8 7 = A 1
33 006150 Screw(3/16-32X6,4) « « « « « « . IERT = = v o v v 00 e 9
34 3160167 Lifter Lever(Small) « « + = « « - AL R—N) v e I
35 004591 Screw(15/64-28X9.5) =« « « « « J1 o S A A 1
36 0090824 Swing—proof Spring =+ + + - « » BHIE N2 =« 0 v 0 e e e e 1
37 3160140 Tension Release Shaft - - - - - HRABAGH -« 0 0 00 e -1
38 0090801 Tension Release Lever » « » « « - HRARARE - - - 0 0 00 e e 1
39 005542 Screw(11/64-40X14.5) « = = « « < [ERY « ¢ ¢+ v v 0 0 00 . 1
40 0066560 Lifter Lever = = « « o « « « + & BB A— ¢« 0 o0 1
41 0066561 Lifter Lever Stop« » = - - - - - W L R—2A by 7 e v o]
42 004358 Screw(9/64-40X5.6) » = « « + + IERY e o v oo v v 00 2
43 3160168 Lifter Spring« « = = « = o o« « & a2 0 e S A &
44 340014 Roll Pin(3X1Zmm) » + « + « « + - B—JLE L e o v e e e e |
45  3160091@ Guide Lifter Link(Upper) + - « « EEVEF A FBY (L) - - -1
46 000538 ¢ Washop = = % % 's ' € "% % % § & 2 R 9

47 110009@ Screw(M4-0.7X8) «+ « « o « « JEREE e » » x5 a5 a ww 2






SPREADER MECHAN I SM

Ref.

7

c:coco-—-ao‘:m:hmmn—i\

DD bk et e ot ek et ek ko —
oD Co =1 O W W QO D =

o 2 D
(TR =

BY D D B2
-1 N oW

Parts
_Na_
3100302
3100300
160003
0077322
3100301
0094566
110009
300006
3100309
000528

100003
0032646
009604
3100303
120013
3160138
3100305
160007
0063051
0063053

0063056
0063057

009526
3100307
3109310

110031
3100306

8 R — R 9
Amt .
Description & 4 Req.

Connecting Rod, Complete Set c o —Noy R(GE) » « « « - - 1
Eccentric « * » « « « + ¢ ¢« o « & }l,_}\:r_x—-t/ ....... 1
Screw(M5—0.8X%5) « ¢ & ¢« ¢ ¢« o LR ¢ v v 0000000 2
Roller Bearing « « « o « « « « - =—BRARTYU T« o o o 1
Connecting Rod = + = = = = = = - P B 1
Retaining Rlﬂg --------- L }\\yju“/f ........ 1
Screw(M4—0.7X8) =« « « « « « « I R L s 1
Washer =+ = = = = = = =« =« =« « « TUd o o 6 v 0 0 s o s 1
Adjusting Lever Pin+s + « « « + ¢ FELR—E e oo v oo 1
Washer =+ = = = « « « = « « « « & 7 \y?‘/d? .......... 1
Nut (M6=1.0) « « = « = = « o« o o & Furhroor oo oo 1
Collar(12X20X8mm) « » = = - = - HT— o oo e e 1
Screw(11/64—40x5 5) ...... jj_‘,*:/‘ ........... 2
Adjusting Lever ¢ « ¢ » » & ¢ o FAFHL = o 0 0 e 1
Screw(M6=1X15) » = » » = = = = » IERY « o e o v v e e e 1
Driving Shiff+ s's s e® oy 9 p JU—slil e o e e e e e e e e 1
Backing Atl» » * » s s .5 s & & ) rati -3 1
Screw(M6=1X6) « « = « « = « « « BRI e v v ¢ 95 5 % % o 9
Rogking Pin~ » = » = = = = 9 oo e W=V - = s e 1
Spreader Bar ¢ # &5 @ 9 @ w & % J A = - 1
Bushing Ring =« « » + ¢ + « = « = T aY T e o o v v 1
Collar(10X 18X Tmm) = = = = =« « = BHST— o v o 00 N |
Screw(9/64-40X4.4) = =« + « « « = IERY = o o s oo v 0 0w e 9
Spreader Holder = o= % w0 o o o fiU RN —RB s v 1
Spreader ------------ ﬁy ﬁ)]/-—/\" ........ l
SCICW(H4‘0.7X12) ........ Jt*‘:) ........... 9
Rocking Arm, Complete Set+ « » + A— I UBa() - - - - - - 1






TOP_FEED VERTICAL MECHANISM LX) ETHE 10

Ref. Parts Amt .
No. Na Description i 4 Req.
1 3160032 Vertical Motion Connecting Rod, C. Set F Fuy FGE) - - - -1
2 3160034 Vertical Motion Eccentric+ « + « EFZHFEL « + ¢ ¢ ¢« ¢ « +]
3 160003 Screw(M5-0.8X5) « « « « « « « . HJERY ¢ o0 v 000 0ol 6
4 3160033 Vertical Motion Connecting Rod + E Fmry R+ - - « ¢« ¢ ¢ & & 1
5 1200491100101 Screw(M4=0.7X16)[MA-0.TX16]+ = JERKP = » « o+ o + o o « o 2
6 2100444 Retaining Ring =« + = = « = « « .« - S A BV A 1
l 3160035 Connecting Rod Pin =« « « « « « EFryREY s » ¢ o o o 1
8‘ 300000 Washer ----- W W O W g‘yi/.? ---------- 1
9 000206 Nut ............... —j—\;; }. ........... 1
10 3160036 Vertical Motion Adjusting Arm- « EFIb&E « « « « » « « « 1
11 120013 Screw(M6=1X15) « « « « « « « « . IERY + v 0 o 0 0 000 0 1
12 2100137 Collar(12X20X10mm) =« + « « « - v I T T 1
13 000740 Seal Plug oooooo O S a;'i!‘:t% ............ 2
14 3160037 Vertical Motion Shaft « « « « « » EXY) ETFde o o000 1
15 3160039 Thrust Plate =« « « « « + « « < . AFZARTV—h -« « oo 1
16 3160038 Retaining Ring =+ « « « « - - - « AR AY T o oo o oo 1
17 3160095 Vertical Motion Rocking Arm- - « 3%V FTHUB- - - + + - 1
18 140004 Screw(M6—-1X16) + = « « « « « « « JERY = = v e v e 00w 1
19 160000 Screw(M3-0.5%X3) - - - « -« « < & } 18 S A 7
20 3160097 Rocking Arm Link =« + « = « « « « WIBY 7« o ¢ o v 0 v 1
21 310068 0il Wick(No.2-120mm) =« - - - - - I 1
22 3160098 0il Wick Presser =« « ¢ « « « « bR e S T |
23 110023 Screw(M2-0.4X3.5) « « « « « - . IERY = o o v 00 0w 0 1
24 0026418 Link Pin « ¢ ¢ ¢« ¢ ¢ ¢ ¢ ¢ o o DU ZE v v v v o v o 3
25 3160099 Top Feed Dog Bar Guide, C. Set - LV EBEHFAFRGH) - - - - - 1
26 3160100 Top Feed Dog Bar Guide Arm - « « F2EV B A g » » - - - 1
27 2100288 Guide Arm Pin« « « « « & « « - HARBEY » « ¢« v 0 o o 1
28 3160101 Top Feed Dog Bar Guide =+ + =« + EEVEHTAR - - o o - 1
29 3160102 Top Feed Dog Bar + = + = = « « %) 1
30 3160092[3160111 JGuide Stop =+ * « + « = « « « « EXVEF A RKARy S - - -1
31 3160103 Guide Arm Shaft « « « « « « « « . A Nt « « » ¢ 0 0 0 o1
32 3200086 Collar(8X13X6mm) =+ = + « « « B P i e 1
33 3160104 Thrust Plate « « + « + ¢ « « <« . AFGARTU—h -+ o o o o 1
34 0068202 Retaining Ring + « + « = « « - & O A N2/ AN 1
35 180033 Screw(M6—1X5) = « « « « o « « . B S A L 1
36 004272 Adjusting Screw(M10-0.75x44) - - FREHRY » » = = =« + « - - 1
317 100007 Lock Nut = » « ¢« « ¢« ¢ o o o oo =35/ st SEEICIEICEE R 2
38 2120038 Top Feed Dog Press Spring - - - « EEUYHFHI AR ¢ o o+« g
39 3160123 Top Feed Dog Bar Bushing + - « « EEVETy v a2« » + ¢« « ]
40 3160122 Top Feed Dog Bar Bushing Holder + L VT v rag s « - « & 1

€ Ref. No. 41 to 62 ++++- See the following page.

S W
£






TOP_FEED VERTICAL MECHANISM

Ref. Parts

_Na_ No Description

41 005650 Screw(M5—0.8Xx14) + « « « « «
42 3160124 Top Feed Dog Presser Bar -

43 3160107 Top Feed Dog Bar Guide Bracket
44 110031 Screw(M4—0.7X12) + = « « « « =«
45 3160108 Top Feed Dog Bar Guide(Right) -
46 3160109 Top Feed Dog Bar Guide(Left)
47 160001 Screw(M4—0.7X4) « » « « « +
48 3160105 Top Feed Dog Bar =« = = « « -« -
49 2100176 Top Feed Dog Bar Pin =+ « « «
50 160006 Screw(M3—0.5X6) =+ = « « « «
51 3160052 Top Feed Dog Link Pin~+ - » » -
52 3160106 Top Feed Dog Bar Link « « » - -
53 3160120[3160115]0i1 Leakage Proof Cover - - - -
54 3160114 Cover Support s = « « + « + « &
55 3160116 Top Feed Dog Bar Seal - - - - -
56 3160117[3160119 JSeal Support = = = + + « = « -
57 110114 Screw(M2-0.4X5) « « ¢ ¢« - .
58 110115 Screw(M2-0.4%8.5) + « «» « « -
59 3169000 Top Feed Dog = =« « = « « « «
60 190077 Screw(M4=0.7X10) » = « « « « &«
61 000278 0il Wick(2.5%2.5X18mm) .
62 0062121600037 Screw(M5-0.8x6)[M5-0.8x5]+ -
% Ref. No. 1 to 40 +++++ See the preceding page.

%) ETHIE 10
Amt .
i % Req.
FI - 9
. _]:% 1) IZIWI& ....... 1

CERVBIA RISy - -

_Ll:’?‘:f/ ........... 2

ERUBAARGE) - - - 1
FERVHHARG) - - - 1

ERVVIE e 1
ERUMYL « = =20 05 1
B 7S— ¢ o« o o v 0 o 1
BE D N—HR—p ¢ ¢ - - - 1
LRV~ o e e e s 1

':,/-—-]l/“ﬂ"‘j'g\-— ....... 1
_Ll:;‘l(\_/ ........... 4
EEEE e » » » 5 2w oo 9
_|:]£U ........... 1
IERY ¢« o 0 0 0 0o oo v . 1

;":4‘: ............ 2
1 A 92



11




TOP_FEED ROCKER MECHANISM L%V R peis 11
Ref. Parts Amt
_Na_ No Description ) 4 Req
1 3160173[3160053 1Top Feed Rocker Drive Shaft - - - L%V witREREhdh - - - - - 1
2 000740 5241 Plug« » « » % & % o & 2 o o= FERE . - e o e e o I |
3 2100137 Collar(12X20X10mm) =~ - « « - . HT— s« v e v e 2
4 160003 SCI’EW(M5“0.8X5) ........ _IJ:J1‘<./ ........... 8
5 3160056 Top Feed Arm, Complete Set - - - 30 Fafma(sE) - - « « - - 1
6 3160057 Top Feed Regulator Arm - - « . . Met- U -] AR 1
T 120013 SCI‘GW(MG—IX15) ......... J_t;‘I(\:} ........... 2
§ ' 3160058 BLTEBE & « » o o » o wom i m @ & PR ¥ - SR 1
9 3160051 Rocker Shaft Lever « - - . . © o EXVETEEEE. - - - - - . 1
10 3160038 Retaining Ring « - - « « « . . . S A ) IV ST 2
11 3160039 Thrust Plate - « « « « « . ¢ .. AFARNTUV—h -« o« v oL 2
12 3160064 Top Feed Rocker Arm Link - - RN DIV AR 1
13 160001 Screw(M4—0,7x4) « « « « « o ., HER v v % ¢ 8 @ g 9
14 2120082 Slider Pin = + » « » v« 0 o .. AGAFEY + o v a0 1
15 0026413 Spacer ¢ ¢ s e e o oo oL L e A R R 1
16 3160061 Slider Lever, C. Set =« « - « - . AGAFLN—(FE) » » » - - 1
17 3160062 Slider Lever « « « - « « .« . .. ARGALF Vs v w v e 5 4 1
18 0026099 Slider Lever Block + « « « « . . R - 0 e oL 1
19 2120083 SPHEEE w s wmomow & ¥ 5 % § § & Bl v w0 W S 1
20 0033024 Retaining Ring + - - - « « «. . . ARy TYoT e oo v 1
21 3160063 Slider Link« « + = » = « =« « . . ARSAFLY T e o 1
22 0026081 Link Pin = » o w i w5 % 5 5 & L ST i R T 3
23 110003 Screw(M3.5-0.6%6) + « « « .« . . IERY e - v o v v oo 1
24 3160071 Slider Lever Pin + « « « « « « . AGAB U= s o s o s 1
25 3160070 Slider Lever Holder - - « « « « . AGABZLIN—F v o o« o o 1
26 160007 SCFEW(MB_IXG) ......... JJ:*T:/ ........... 9
27 009753 SCFEW(MG_IXSG) ......... ﬂ:;}!‘:‘;’ ........... 2
28 3100207 Pin(5X12mm) « = = s o % & & = & B e e e e e e e e e e 9
29 3160065 Top Feed Rocker Arm(Right) Y AIEREGE) - - - - - - 1
30 160000 Screw(M3—0.5X3) « + - « « 4 .. [T T T 4
31 3160066 Top Feed Rocker Shaft - « « - « . ExVwitdy e - - - - 0 . 1
32 3160096 Top Feed Rocking Arm - « + « . . ERXYRTRRIBE . - - - - - 1
33 140004 Screw(M6=1X16) = « « « « & « . . JIC L 1
34 3160097 Rocking Arm Link + « - - « « . . BIBI 7 « o o 0 0 v 0 1
35 310068 0il Wick(No.2-120mm) - - « « « . I A AR 1
36 3160098 Oil Wick Presser = « « « « « . . P e R 1
37 110023 Screw(M2-0.4X3.5) « « + . . . . IREP = w8 I
38 0026418 Link Pin = « « + « « v v v v . W Emrs 5 5 @ o o0 o 1
39 3160049 Driving Connecting Rod, C. Set - E%Ugffke v F () - ‘1
40 3160050 Driving Connecting Rod - « + « . LEEVEiEey R o . 1
41 120049[110010] Screw(M4-0.7 X 16) [M4—0. ?Xlﬁ] CIERY - e e e e 2
42 3160054 . Top Feed Eccentric: - - v vgRU R s 5 4 o4 s ow e s 1
43 3160052 Top Feed Dog Link Pin- « « « - . EEVYLIEY » ¢ 0 0 wu 1



12




TOP FEED DIFFERENTIAL
Ref. Parts
Ne Ko
1 3160085
2 009784
3 3160086
4 160001
5 3240091
6 3240087
7 3160088
8 2100259
9 0034293
10 009751
11 000669
12 180012
13 0077179
14 3240086
15 110054
16 3160084
17 006202[110060]
18 170010
19 3160073
20 160003
21 0095027
22 3160077
23 3160074
24 3160076
25 0020538
26 3160080
27 160021
28 3160082
29 000426
30 3160081
31 110011
32 3160087
33 007627
34 0085710
35 3160083
36 110094

MECHANISM N UE S0 1 12
Amt.

Description L 4 Req.
Differential Feed Graduation + « EXXUHEHBER « » » » » + - - 1
Screw(MS—l)(]_U) ......... _Lt;‘i:_?j ........... 9
Adjusting Knob » » = » « = « « o FEEY 2 v e e e e e e 1
Screw(M4=0.7x4) = = « = = « - - R v w e v @ e e e 3
AMiustiog Screw« = = = = v » = o FHEIRD « o o e e e e e e 1
Adjusting Pine » « « + ¢« o & o & ﬁ’éﬁ}:"‘/ .......... 1
Stﬂp Black = = = = = ¢ s « « « & 21\9’77‘?]3:?57 ,,,,,, 1
Adjusting Spring = = + + - - - - i [ TTA S ST 1
Retaining Ring + + « ¢ + « » = & b3 NET Ry ) VP, SRR I 1
Screw(M5-0.8X10) « = = = « « « HERT e v v e e e 9
Washer + = « « & o ¢ o 4 o & o & A RV R 1
Screwed Pin(M4-0.7X3) =+ « « » -« B R v v e e e e e 9
Retaining Ring + = « « =« « « + - AR FU T oo v o0 e 1
Differential Feed Pointer - + « « LRV B¥&E& - « ¢ ¢ =« « - 1
SCFEW(M3'0.5X3.5) ....... _U:;‘%i}‘ ........... 2
Adjusting Outer Link = = = « = - ViAo - - - 1
Screw(M4=0.7X6)[M4-0.7X5]« « ¢« IERY = =+« = o v o o v 1
Screw(M4—0.7x4) =« = = « « - - - T o S 1
Slider Link Lever » + ¢+ « ¢ ¢« = « AGAFY T LoN— - i
Screw(M5—0,8X5) « » ¢ v o o » o HERD o 0 0 o o o e v e 9
Retaining Ring + = = = = = = « AR AU o o e e e 1
Thrist Plate « ¢ » » ¢ » ¢ = « AGARNLL—F -+« o o - - 1
Adjusting Lever Spring =« « » - - LR R 0 0 v v v v e s 1
Adiusting Shaft = = « » « « = « = ﬁﬁ&gﬁﬁ’ﬁm ......... 1
O-ring(P7) = = = « + « ¢ + o « » QUUF e v v v v o v v v 1
Top Feed Dog Adjusting Lever c FREDRTBLA— e o e e e 1
Screw(M5—0.8X6) =+ « =« » « « + o [T 1> R 1
Adjusting Lever Hinge - = - - - - FREVEgELA—EYY . - o]
Washer =« « = « ¢ + + = « » o o & T/ = v o o s v o 0 0 s 1
Hinge Holder ---------- ‘c:‘/':;}—é[\ .......... l
Screw(M5—0_8)(1[]) ........ _J_}:J‘i!‘“j ........... 2
Adjusting Outer Lever (Extra Parts) L&V gist L oN— ida) - 1
Screw(MA=0.7X6) = = = « « = « =« HERY » v v v e e e e e 9
Spring ............. }{‘;i{ ............ 1
Spring Lateh =« # » » & 5 s 0 @ S O 1
SCI‘CW(M4_U.T>‘:6) ........ ﬂ:*\‘/“ ........... 2



13




LOOPER DRIVING MECHANISM IL— s - 13

Ref.
No.

D 0O —1 O O W o o =

[u—y

11
12
13
14
15
16
17
18
19
20

21
22
23
24
29
26
Al
28
29
30

31
32
33
34
35
36
37
38

Parts
No.
3200150
3200149
3200152
120001
3200151
160003
3200159
300000
100002
3200154

005650
3200155
110007
170021
2100267
160001
0093314
3200157
0093319
000637

0033074
160009
3200161
0032784
009604
0032785
001457
0032786
3200162
160007

3200163
0093300
3200164
000669
3209311
110057
0095723
004236

Amt .

Description il 4 Req..
Looper Rocker Connecting Rod, C. Set(2)— Ngitkw v F (#2) 1
Looper Rocker Connecting Rod, C. Set(1) A — SHitw » F(#1) 1

Looper Rocker Connecting Rod - - A— \Fifgm Yy K« « « « « - 1
Screw(M4—0.7X14) ....... e lt;’l(\:;; ........... 5
Looper Rocker Eccentric « « + « N—NEiBTEEy » v oo o o 1
SCI‘CW(M5_0.8X5) ........ _lh$-:;}' ........... 92
Connecting Rod Pin -+ « ¢+ » « N—NFigey RV« » - -1
Washer =« =« = ¢« ¢ = = - = L DS/ o o o o s o s o 1
Nut » * » « ¢ & ¢ o s s o s o o @ »j--y ]\ ........... 1
Looper Rocker Lever » « « « « « - N— BB - c o e e 1
SCFBW(M5_0.8X14) ........ _”_'.31(‘:/3 ........... 3
Looper Rocker Adjusting Guide Plater— Npitksl&L 4 Fik - - 1
Screw(M2.5-0.45X6) = = « « « « IERT ¢ s v 0 v 0 0 v 0 b 2
Adjusting Screw(M2.5-0.45%10.5) FAGHRY « + « « » =« - o 1
Collar(10X17X8mm) « + « * » « = v b7 Al B 1
Screw(MA—0.7X4) = = = = « « « « bRtFs v % & 6 & & ¥ W BN 9
Looper Rocker Shaft « « « = = » - J— Rl - - oo 0 - e 1
Looper Rocker Arm=« « « + ¢ ¢ = » D= EEV R » v r - - - - 1
Looper Slide Block =« « « « =« - = J— N HTEE] + + v v o e e s 1
Seal Plug « « + = « « + ¢« o o o Eﬁ*% ............ 1
Looper Slide Block Pin + » - - - J— SBTEEIE Y » » + 0 0 o 1
Screw(M5=0.8X5) =« ¢ ¢ ¢ o o I o SN N |
Looper Connecting Rod « = » = « ¢ =23y F e oo o 0 0 v 1
Link Pia(bhopt) « & « & %@ » & A=Y V@) - - -1
Screw(11/64-40%X5.5) « « + + « I S A 1
Looper Driving Lever Link =+ « « « L—2NYU/J ¢« ¢ o o o o o 1
Screw(11/64—40)(3_3) ...... ll:;‘i{:‘/" ........... 1
Link Pia(long) = % = » » % v « = N=—RY IV (E) - - - -1
Looper Driving Lever =« = = = =+ = JIAN 1 S 1
Screw(Mﬁ—lxﬁ) ......... _}h$§? ........... 2
Collar =+ + = « « = +» = = =« « &« &« Jb-‘ﬁ-— R e e e S |
Looper Driving Shaft « « « ¢ « Jo— % e s s e e e e e 1
ngper Holder = = = = = =« « « +« = }l,‘—_)‘-f-é\ .......... 1
Washer « ¢« + + » L T/ d e o o v 0 0 0 s o 1
LDODBI‘ ............. P R T M NS 1
Screw(M,{i-—O_?}(?) ........ J]:*‘f} ........... 1
Needle Guard(Front) - « « « = « -+ o R L 1

Serew(3/32-56X4.2) « » » & s 0 o TR« o v o e e e e e e 1



14




FEED DRIVING CONTROL MECHANISM Bk AR 14

Ref.

3

o D OO0 =1 O O b OO D

—_—
(S,

P e e
&S D CO 1 O N W LD D

B2 b D
ol 0D

O BD D DD D B
W oo =1 O U ok

G a0 LA LD 0
[ 2 P - ]

D LD 2 2
oW 00 =] O

41
42
43
44
45

Parts
Na

3200181
3200183

120006
3200184
3200185
3200186

3200187

110033
2100161
160003

3200205
2100252
0068202
2100253
3200206
3200139
3200190
3200191

140018

300000

3200194
3200193

140017
2100248
3200192
3200215
9100267

160001

000690
3200216

0020538
3200207
0095132
110009
004143
3200213
110045
310072
000210
005511

0020350
000669
000600
005049
310071

Amt .
Description 5 % Req.

Feed Bar Driving Shaft « « « « < EUHfe » o« o o oo o= 1
Main Feed Bar Lever % % ow s R -ﬁ%ﬁ&,}lzzx-— RS |
Screw(M6=1X12) » = ¢ « « o o o » 108 3 R 3
Differential Rncker. Complete Set‘TﬁEJJBﬁ(ﬁﬂ) -------- 1
Differential Rocker « = « = = - - AIREYBE - » o000t S
Differential Regulating Slider « RFAHF - - - « « « « « & 2]
Differential Regulating Slider Cap ATF A ¥Z&E =+ » - - « « - - 1
Screw(M3—0.5X6) « « < = « « o « T T 9
Collar{(10X19X9%mm) * = =+ + « » - BFG— e o 0 s e PR |
Screw(M5=0.8X5) =+ « = « o o v s JEFRY 0 o v o o e o0 e 9
Differential Lever(Inner), C. SetZ=EBjLA— () (FH) + » = » -1
Slider Link » = = = * = =« = =« « =« 2-‘5,{;*9;,«9 ....... 1
Retaining Ring = + » = = = - - - A AN AR |
Slider Link Pin« + ¢ « « « » « « ALY IE o o o o e 1
Differential Lever(Inner) - « + + ZBHL N—(F) - » « « - - - 1
Feed Bar, Complete Set =+ = - - - BIBEEVEGE) « ¢« » ¢ 0 - g
Main Feed Bar+ « » + ¢ ¢ » « = = &%)A .......... 1
Differential Feed Bar - « - - - - RiEYE » « 0 v n v == - 1
Screw(M5=0.5X6) =+ « = = « = « =« IERY » o0 v 00000 1
Washer =« = « « ¢ = ¢ ¢ « « & B 7 B B S UECEECIIC I S « a9
Connection Bushing « ¢ + « = < - MEYVV VI Ty s 0]
Differential Feed Bar Connection HizEY V¥ 7 - - » + - e el
Screw(“ﬁ-—{)‘S)(ﬁ) ........ ll:#\y ........... 1
Main Feed Bar Connection = = « = HEY UL 7 -« + o v v v 1
Connection Bushing - = = - « - - BEVYV I Tz - - -1
Retaining Ring =« + + « « « = + » AR TP« v » 2222 ]
Collar(l0X17TX8mm) « « + « = o + T ¢ v = =+ o o« o 01
Screw(M4—0.7X4) = « ¢ « « = = - R« v v oo v e 9
Roll Pin = « ¢ + = ¢ s « = = PR = Ry 2 P A R R |
Differential Lever Spring e« « + « ZEEIL)X— IR - = ¢+« » - 1
0-ring(PT) "’""”"‘OU‘/_?""""""l
Differential Lever Shaft - « « « ZEEL N—dg- - -« « - - » 1
Differential Lever(Left) - - « - ZBL N—(&E) > - - = = - 1
Screw(“d—o.?){S) ........ Jj:;k-sfr ........... 1
Screw(11/64-40%3.2) « « = « « @I FY o - - -0 0. 1
Differential Feed Graduation - -XVBEHR: > « - » = = = - - 1
SCI‘EW(H4"0.7X12) e s 1 s s s ,ﬂ:*?/‘ ..... e s s 9
Felt(1.5X2X5mm) « = = « * * = ¢ w2072 S R I 1
Adjusting Nut « « ¢ = =+ « « <« WEF o R oo e]
Adjusting Screw(1/4—40><11,11/64 40)<4)§ﬁﬁﬁ5512 ------- 1
Differential Lever Stop ----- EBLA—ZAFyoXe oo 2
Washer + - - R :1-_ ....... 7 S RIS R I T 2
Spring Washer+ ™+ » = - -« « - - RPN FI PG 85 2§ 2
Screw(M5—0.8%8) =+ + + + ¢+ - - ERY » etetd ea e e 0

0il Wick(No.8-400mm) =« « = = - - W oo e ¥ 5% 5



15




FEED DRIVING MECHANISM =) BiE 15

Ref.

(ol S ]
D D

Parts Amt
Na_ No Description fn % Req
1 3200199 Feed Bar Guide(Left) - « - « « . EVBHTAR@E) -« « v o 4]
2 110080 Screw(M4-0.7X8) =« - « « « « .. R e o0 o R
3 3200200 Feed Bar Guide(Right) » « « « - . EVETAREE)  » « - - - 1
4 160007 Screw(M6—1X6) - + « « « + . . . IERY « o 0 0 v 0000l 3
5 0033141 Feed Adjusting Pin + « « « « « . e I 1
6 0093389 Feed Bar Block(Rear) + + « « « . FAEJ(H) « - - ¢+ v 0 .. 1
7 3200201 Feed Bar Guide(Rear) « » » + - - BVEHARGE) - - -« - 1
8§ ° 0060076 Retaining Ring + « « « « « « . . AR YT e oo v v L 1
9 0060075 Feed Bar Block(Front) » + « « « . ABIET) « « » o 0 0 o o 1
10 2110527 Roller Bearing =+ + « « « « « « « =— FARTY 27 o v o 1
11 3200198 Eccentric Pin Holder +« + « « - . EVZXEVEUVBRHE - - -]
12 160003 Screw(M5-0.8X5) « « « « o o .. IERE e & 00w o 6 o & & 4 2
13 0020401 Feed Dog Eccentric Pin « « « « « B et re « ¢ & w s 1
14 3200214 Driving Connecting Rod Mechanism, C. Set % Uun v FEER(RE) « 1
15 3200182 Feed Bar Driving Shaft Lever « « EUBBE « « « « « « »+ » . 1
16 120006 Screw(M6-1X12) « « « « = « « + . o 3 T 1
17 2100173 Connecting Rod Pin - « ¢« « « . . mlEe P ¢ 9% 5« o 1
18 3200195 Driving Connecting Rod, C. Set %V wmy K@) + » « « » « « 1
19 2100277 Feed Dog Eccentric + « » « « + . ) = o VST S Y |
20 2100278 Roller Bearing + » = « + « « « . =—RARTYU T . 0. 1

3200196 Feed Dog Driving Connecting Rod - %V v v Foevo oo L

160016 Screw(M4—0.7X4.5) « « « « - . . IERP o ¢ % 0 0 8 42 o 0 1

2100276 Feed Dog Regulating Eccentric » + YT E Y + « « « & -1
24 180002 Screw(M3—0.5%4) « « « « . - T A 3
25 2100289 Feed Dog Regulating Plate Spring EVRABMAL— P RF - -« ]
26 0023473 Feed Dog Regulating Plate - + » -« EVRSB; AL —F - - - o .. 1
27 3200197 Feed Dog Regulating Gear + + « ZUEEEET « » » « « « .« . 1
28 180003 Screw(M5-0.8Xx8) - « « « « . . IR s 2 5 K F & oo wo 2
29-1 3209001 Differential Feed Dog(48,56) - - HIEY = « ¢« ¢ o v 00 0o 1
929-9 32090030 ” n (54) e e W ORTERR G R R B S A 1
30-1 3209080[3209000Main Feed Dog(48,56) = = + « « - BEY « o v 000 v o]
30-? 329903]. I W (54) ........ ) A R BT R 1
31 110004 Screw(M3.5-0.6%8) « « « » - . . RS e ¢ & 6 6 5 w0 v v 2
32 3200203 Feed Bar Shield Holder(Front) - - EVEVY—AETZEHD » « + + 1
33 130003 Screw(M4-0.7x7.3) - « « « « . . IERY ¢ v v oo v o oo L 1
34 3200211 Feed Bar Shield - «» - « + « « « . BYVBY— e v v o o v o, 2
35 3200204 Feed Bar Shield Holder(Rear) « « %Y EL—AET (L) + « - - |
36 110070 Screw(M3-0.5%6.3) + « + ¢ o .. R o e o w v v v 0w 5 & 1
37 130024

Screw(Mtj-U.?}(?.S) ....... JJ:*\‘/‘? .......... % 1






LUBRICATING MECHANISM &k 16
Ref. Parts Amt . -
_Na No. Description i) Req.
1 31003238 0il Pump, Complete Set + « - + . B GER) < « o o 0 0L 1
2 0030711 0il Pump Driving Worm Gear =BT s 58 2 2 2 0 a 1
3 160001 Screw(Md—0.7%4) + - « . .« . .. F o 2
4 120006 Screw (M6=1X12) « « = oo v o o-. IERY « v v oo v w0 oL, 2
5 000567 Seal ......... ¢ e s e s }‘Q:\)#-:/ LI T T Y 1
6 3200235 Oil Tube(Short), Complete Set - - RN L E) (E) - - - - - 1
7 3100370[003766970i1 Tube Joint, One Way+ - « - . ROB@gE-. -« . . .. « .3
8 0031831 Oil Tube Clamp + - « « « . . .. BER- - - - 0oL 7
9 3200232 0il Tube(4X6X45mm) + - « « .« . FANRALS o o o 0 0oL, i
10 320010L004124] Fitting Stud(Short) « - « + « . . BEMERALNGE) - - - - . 3
11 3200234 0il Tube(Long), Complete Set - - ARHANRA (R R » » « » - 1
12 3200233 0il Tube(4X6x 175mm) « » « « .« . A A SR P s w &5 G . 1
13 3100371[003766810i1 Tube Joint, Two Way - - « « PIOEREE. -« - .« . ... 1
14 .........................................
B v r S HE AT Ao 56 53§ N B oxn s s kg g e
16 3100372[310033570i1 Tube (4 X6 % 397mm) [4X6X290mn] AAWRALF e v v 0w s 1
17 3160185(320022770i1 Pipe Unit« = « « « . o . .. i‘\ﬁ'ﬂﬂf‘e/fjf(%ﬁ) """" 1
18 0065453 (il Reeelvet = o mww » vow & 5 4 2 1| PP i
19 3200229 Lubricant Guiding Block + + - » LR b= T A 1
20 320006 Top Nozzle Cap « « « « -« ¢ . . . ANV AN F YT e o 0 0]
21 3200230 0il Adjusting Screw« - + » + « . EHEMASRY - - - . .. 1
292 000636 Seal Plug ............ gnt& ......... LR |
23 300000 Washer ............. !7\:/:-‘/..\’ .......... 1
24 000600 Spring Washer» « + « - « « . . . A7V Tove e v o 1
25 100002 Nﬂt ............... -j—y I\ ........... 1
26 110012 Screw(Md=0.7x5) « - « « v . .. 315 L G0N T L L 5
27 3100060 Oil Filter Cap - » « + - « « . . AANT ANEFro T o o o]
28 110045 Screw(M4~0.7X12) » - « v v . .. IERY ¢ v v v v v oo, 3
29 3100061 0—rlng(P42) ........... o U :/,51“ .......... 1
30 3100345 0il Filter + ¢ « « « & < o o 4, FANT LNE -« « o 0oL 1
31 3100329 Oil Filter Connector + = » « - . AANT AR - - - . o
32 3100349 0il Nozzle for Worm Gear - - - b =F' i AT G AR P 1
33 000419 Nut ............... /z"\_}]/_u:){-j-y ]\ L S ]_
34 320011[004126] Fitting Stud(Long) =« « - « + . . EHRERALEFE) -+ - . .. |
35 0065452 Draining Pipe+ « » « « ¢ . . .. 21230 PO (A 1
36 3160149 Oil Tube(2.5X4X490mm) + - - - « AANSRLF o o 0 oL 1
37 0010258 Connector (SA-2.5L) + « + « « .« . TARTHE v v v oo v v L 2
38 3160153 Suction Pipe Stay « « « + + « . . BADL L HIS 5 5w 1
39 110038 Screw(M2.5-0.45%4.5) « « « . . . it el T I
40 3160145 Felt - « « « o o v v o o 0 . .. 7 x }\ .......... 1
4] 3160148 Suction Pipe(Lower) » + « + « &+ . BANRLT(F) v v o e o v 1
42 3160150 011l Tube (3X5X50mm) -+ » « « . AANRALT « v o o oL, -1
43 3160152 Suction Pipe « « + + o v 0 ... WANLF o v oo e e 1
44 0093617 - Suction Pipe Bushisg *+ - - « .+ . WMANRAL T oz« o 0 v 1
45 0010019 Universal Elbow(M5-UL) +« « « - . NPT RAR - - ]
46 3160151 0il Tube(2.5%4X420mm) + « - » . FAANRLF - oo oL 1
47 0010018 Bamboo Joint(I-2.5L) + - « . . P NVUTRER e oL 1
48 3]60155 Adapter ............. :?‘ﬁ”jf’,:s? .......... 1
49 3200231 Dustproof Plate « » « » « « « ., PR » » - - « v o . oL 1
50 0020533 Oil Sight Gauge » » « - « « « . . FANGT =D o v o oo, 1
51 0063216 Oil Filter Screen+ « « « « « « . W e - 0 L 1
52 0063217 0il Filter Screen Clamp + » « - - bR1 2 e 1



17

VFUZ500-PA




@ \VFU2500-PA EXCLUSIVE PARTS

Ref.
No.

—
WD 00 =31 T L G0 D e

— s
(R i e

Parts
No

3201014
3201016

009142
3201015

110036
1091051
3208000
3209018
3201011
3201012

3201013
4017013
0010260

Description
Stitch Plate Support
Corner Sewing Sleeve
Screw(9/64-40%7.1)
Cylinder Support -
Screw(M3-0.5%6.5)

oooooo

»»»»»»»

-------

Air Cylinder(MS4 NFS) » « - - - -

Stitch Plate(56S) -
Main Feed Dog(56) -+

ooooooo

-------

Cloth Plate(Large) (56) - = - - -

Cloth Plate (Small)

Front Cover(56) - -
Return Spring - - -
Vinyl Tube(4X2.5mm)

ooooooo

oooooo

YIJETNERERR 17
Amt .

o) 4 Req.
SHEEUTAR « + + + = - o - 1
ﬁ%;(u._j ........ 2
RS on e mowowm v owow o 9
VIOV FBER e e e 1
IERSP = o 6 o 2 s s s o & u 1
17“/9‘/'5? ........ 1
BHEE v v v m e e e e 1
BBREY + v+ o v e e e 1
j(:;b_){_. .......... 1
;J\;b’)\‘:‘— .......... 1
Elle: s Pa et T I R 1
E:‘/}{$ .......... 1

* o+ & & 2 8 8 —



18

VFU2503-21(1)




VFUZ2503-21 EXCLUSIVE PARTS (1) YIETAERSBE (1) 18

Ref. Parts Amt .
No Na Description i % Req.
1-1 0093241 Folder (for Type P) - « « « .+ . . EEP) « -« oo oL 1
1-92 0093242 Vi ( ” Q) ....... W (Q) ...... Y wlhalia ]
1-3 0093243 P, ( ” R) ....... n (R) .......... 1
9 0091736 Folder Clamp Speisne = ¢ & 5 « & SRR > o o o 0 w0 0 % 1
3 009932 Serew(11/64-40%4) + o « - « . . R s 5 o 69 65 0w w 2
4 005554 Screw(7/32-32%6.5) « +» + « « o . 12 5 R 1
5 0094245 Folder Support (o ¢ = o « o « « & (125370 14 5 i SR 1
6 0094246 Folder Support Fixing Plate - - - ERBfMSEEER - - - - - . 1
7 140019 Serew(M5=0.8X14) » o » ¢ o o o ERY e v v o v oo L 2
8 3240100 Front Cover » » « « « = « o + . . AIBAF A R— - v« v o oL 1
9 3201002 Front Cover (Small) - « « « . . . HIBAF B S— () « » « o o 1
10 110009 Screw(M4-0.7X8) =« « « « « « .+ . R« v v o v oo oL, 2
11 0096277 Fabric Slide Plate « « ¢ « = w ARV - o oo 1
12 000426 Washer ............. U/VJF .......... 1
13 110103 Screw(M5-0.8x8) =« « « « « . .. IERY e v v o v v oo 1
14 3240101 Dustproof Cover « » o o o = » o BFEEA N— ¢« v o v v L 1
15 110104 Screw(M4-0.7x8) =« « - « . . .. IERT e v v oo v oo oL 2
16 3260025(3201001 JLooper Thread Take=up Cover » » = B ADIN—¢ ¢ s o o 0 - . 1
17 3260026 ¢ Tape Guide(Right) » + « « « -« . . T—=THARGE) - -+« .. 1
18 000533‘ Washer ------------- U}-/}" .......... 2

18 007627@ Screw(Md=0.7x6) - « « + « . . . IERY « v e e e v e e 2




19
VFU2503-21(2)

| VFU2503-148M-21, 156M-21

1-1
1-2 %E\"TQ._%




VFU2503-21 EXCLUSIVE PARTS(2)

Ref.
No.

I=]
1
Z
3
4
5
b
i
8
9
0

1

11
12
13
14-1
14-2
15
16
1=
Li=2
18
lig-1
19-2

Parts
No Description

3267028[3267006 JPresser Foot, C. Set(48)
3267030[3267008] " n o (56)

110004 Screw(M3.5-0.6X8) =+ « « «
0091725 Presser Foot Spring+ » » « -

005133 Screw(1/8—44x4.5) - « « «
3267038 Presser Foot Spring(Left) « « - -

006010 Screw(1/8-44Xx4.5) +« « « «
3267037 Tape Guide =+ » « « ¢« « « «

001228 Serew(3/32-56%3.2) « « « « -
3267015 Presser Foot Hinge Pin + - -

110084 Serew (M3=0.5x4.2) « « « «

006327 Lock Nut = « = « « o & o o

003302 Adjusting Screw(1/8-44%x11) - - - §

3269060[3269050 ]Top Feed Dog =« - = =« « « - -
3268012[3268007 [Stitch Plate(48M) = = « « « -
3268013[3268008 ] Y (obM) & w v % v
3269002[3209064 Main Feed Dog - - « « = - - -
320906503269000 Differential Feed Dog -+ - -« -+

3267021 @ Presser Foot, C. Set(32)
326702603267002 ] " n o (40)
0093352 Needle Clamp(40)
3268010@
3268011[3268001] "

------

Stitch Plate(32M) « = - - - -
(40M) + » + = = -

YJETIERER () 19

Woges¥s v v $ ¥ 3 & 558 8
PAES e A R
e - IR R I

JJ:;1</ ...........
;qa;; SR Y AT SRS
_”:;ﬁ_/ ...........

n n

----------



20

“UT" DEVICE(1)

EXTRA PARTS




€ UT" DEVICE(1) UT %48 (1) 20

Ref. Parts Amt .
_Na Na Description o % Req.
1 0094478 Lifter Lever « « « « « o o o . e - T 1
2 005153 Screw(3/16-32X9) - » « « « . . . HE 2T e - 0000
3 000549 WAShEr «  « « o « « o o o o . . 7R S 1
4 000346 Wik » o & ¢ 8 8 £ £ § 5 = = = a eI T YT I YT 1
R e I S
6 3101216 Lifter Lever Stop - = = « « + . . Mz rv A—2 by 7. - ]
7 004358 Screw(9/64-40X5.6) « » » - « .« . IERY = ¢ o v v v v v w 2
8 3100533 Tension Release Lever - « - « « . HABARE -+ - - 0 e .. |
9 120001 Screw(M4-0.7x14) « « « « « . . . IERY o v v v v v oL 1
10 3161000 Tension Release Shaft « « - + « . SAEAG - ¢ - - 0 o 0oL 1
11 0095333 Tension Release Block + + « - « REEAT vy 7« o v oL 1
12 009932 Screw(11/64-40%x4) « « « « « .. IR v o v o v oo oL 1
13 0065460 Tension Release Connecting Plate ;RE2AMEREM » « « » « - - . 1
14 004351 Screw(9/64-40X7) » » « « o . .. IERY ¢ v o v v v o oL 2
15 170009 Screw(M4-0.7%4) - « « « « . .. HERY = o v v v v oL 1
16 0022836 Synchroniser Positioning Pin - - B ad Ly« « v v o . . |
17 0022837 Synchroniser Cushion =+ » « « . . Rovartvryrrzyvay - -1
18 007610 Screw(M4-0.7x10) « « « « - . . . IERY « v o v v v oo, 2
I T ¥ 1 1 i
R R L Lt T T ¥
21 3201021 Cloth Plate(Large) =« - + « « « . KBIN— e v o oo v o v o 1
22 3201025 Looper Thread Take-up Cover - « » HAH N— v « v v o v . . 1
# Ref. No. 23 to 51 +-evr See the following page.

Device classification M EOHEE

Mark | Trimming Foot Lifter
. Solenoid | Solenoid
AL o 0011802 3100571
UT-1 X X
UT-2 O O QO wovrs Assembled —————- 7=l
UT=3 O X X seeee Non-assembled —— L
UT-4 O @)
UT-5 i X
UT-6 X X




20

“UT" DEVICE(1)




€°UT" DEVICE(1) UTTEE (1) 20

Ref. Parts Amt .
Na Na Description i £ Req.
23 3100529 Thread Pull-off Eyelet - - « « - HABARE -+ v 00 1
24 110012 Screw(Md—0.TXB) « = = » = w g PFe » v v 2 v »ox o« 2
25 0067101 Thread Pull-off Bar» = » + « = - REEARE  + o e e e e 1
26 0063076 Swing-proof Spring =+ « +» + « - - RAE AR SR » 0 v 0 0 1
21 0094433 Collar(4X11XTmm) =« « + = = = = FT— e v v e s e e e e e 1
28 007006 Screw(9/64-40X4) « « =+ » « « o HIERY « o 0 o o 00 a0 e 1
29 3101275 Thread pull-off Hook, C. Set - - R&EA 72 () » » » » - - 3
30 3101276 Thread pull-off Hook, C. Set - - REEA TV 7 GH) « « + + 2
31 001459 Screw(9/64-40X3) ¢« « ¢ « ¢+ o o IEFRY = oo v e e e e 5
32 0094396 Thread pull-off Bar Holder - + « REBABMEER -« - - « » 1
33 0033024 Retaining Ring =+ = « « « « + » » AP FYT = oo 0o 1
34 0063515 Thread Pull-off Lever « « « + + -« BREBALA— s o e 1
35 000690 Dowel PIII ............ _I_I:)l t““/ .......... 1
36 0094390 Tension Release Adjusting Eccentric %RiE A=z wa - - « ¢ 1
37 0095334 Swing—proof Spring - - = ¢ <+ « REARGIE SR« + 0 0 0 e 1
38 001170 Screw(9/64-40x12) - = « « « « -« HERY e = 0 o 0 00 0w e 1
39 3100528 Tension Disc Separator =« = « - ¢ HRABARR =« =+ o0 e e e 1
40 3100527 Tension Post Support - « « « « « E'Y = LTI + 1
41 110014 Screw(M4—0.7X18) = « ¢ ¢ « + o o JERY » o v = = = = o o - . 2
42 000505 Spacer ............. ;\'..r\‘:.-—--ﬂ* .......... 2
43 3201026 Looper Holder = = = = = = = = = = g At A 1
44 ...................................... e e
A B b W W W B A B S AN B A A PEME G MR ® L s TN N 5 6 v oE oA A
46 .........................................
BT mmomsiiod §of 0 65 5 AF B3 FPONEASMOW G EE € 5§ 868 ¥8 g §gascs
48 3201030 Connector Supporting Plate =« « «ERfltR + » » « ¢« = = =~ = - - 1
49 004353 Screw(9/64-40X7) » « = « = = - - 1 S A 2
50 001208 Screw(9/64-40X5) « ¢ « = o o o I S A e 1
51 0021735 Thread Eyelet Pipe(Long) +« = - - ZRESXALF(E) -+« + =+ » 2

¥ Ref. No. 1 to 22 +++++ See the preceding page.



21
“UT" DEVICE (2)




& “UT" DEVICE(2)
Ref.

3

O W OO =1 O T WO D

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
31
38
39
40

41
42
43
44

Parts
Na
0011802
0011801
0063579
000140
000598
000597

. 0077410

005650
0095335
120013

0063610
0063607

004353
0063606
0063609

009984
0063608

009730
0095336
0093491

009508
0095337
000145
0095388
001457
0095389
0095390
0095391
006058
000356

0094356
000355
0094357
3201024
0095340
0095357
005343
009621
000340
3201020

3100535
0063586

009985
0036133

UT 48 (2) 21

' Amt .
Description =5 % Req.
Trimming Solenoid, Complete Set « KBTIV YL ) A F(H) + - - - 1
Trimming Solenoid = = « « « + « -« REYIVIAF - - e - 0]
Solenoid Dustproof Cover +« + « - YL/ A RBFEEDH/S— » + « + 2
Kot (UB-1.95) « = = = m = = « « o IRy T 9
washer ------------- U‘}'V"Y .......... 1
Anti—shock Rubber s « ¢ ¢ « « « «BEIT L - ¢ ¢ ¢ ¢ o 0 o 1
Retaining Ring - - = = + « « « A FYU T v v oo 0o 2
Screw(M5—0.8X14) » « « « « « « B T L T T 3
Trimming Solenoid Support« = - - YL/ A FEftE - + « « » » 1
Screw(M6=1X15) » < « + + + ¢ o IERY « v 0 o v oo 0o 3
Switch, Complete Set - - - - - - AALF(RL) » o 0 0 0 o0 1
Switch Support « « ¢ « « « « « . AA S FRL > o = ow o 1
Screw(9/64—40)(7) ¢ wp sERYy sy S R BE S E RS 4
Switch = « « ¢ « ¢ ¢ &« ¢« &+ & & & 7\4’ /31- .......... 1
Switch Cover « « = = « « « « < & O B a ' e LN 1
Screw(M2.3—0_4X10) ....... JJ:$\‘/“ ........... 2
Switch Guide =« « « » » « « « « . AAYFHAER - RIS |
Screw(1/8-44X4.5) =« - - = « « « JER o o o o 0 0 0 v 0 v 9
Solenoid Return Spring =+ « + « - YV A4 FERE y/\;,‘< ..... 1
Collar(8 X16X8mm) - - =« - » « - 1 K R R 1
SCIEW(11/64—40X7.5) ...... Jl'.#':/ ........... 3
Solenoid Return Shaft - - - - - - JUIARREY Y7 b e - -]
Nut (MB=1.25) = = = = « » « « « & G Jo oo m w ows om e o e e 9
Plunger Connecting Rod =« - - -+ - PSSy R oovoo o 1
Packing Screw(11/64-40X3.3) - - FERY + =+ v o v o o 0 0 2
Plunger Connecting Rod Pin - - - 7'7/‘/‘?':! ¥ FEY - - - -]
Plunger « » + + - 2 a e atmm i s R 1
Trimming Connector =« « « - - - - P =2 S L 1
Screw(7/32-32X6) = = « ¢+ o o . J1o5; 3720 NS U 1
Nut (Left-handed Screw) =« « - - - Fu b {EERP)s s 5 0w ¢ s 1
Trimming Connecting Rod(Right) - R8IV EEEHRGE) - - - - - - 1
Nut (7/32-32) « « = = « « = = « « o o momm m o m w o w e e 1
Trimming Connecting Rod(Left) - - REIV EREHR(E) « » « » - - 1
Looper Thread Take-up+ + « + - - =Y - - e e e e 1
Trimming Holder Ring =« « + - - - ARABYVHT o o o o v |
Space Ring = = » » + » ¢ ¢« o AR e o o 0 1
Screw(11/64-40X6.2) =« + « + « - IERY ¢ o v o m e e 0w a 1
Screw(11/64—40x4_?) ...... .ll:.*":j ......... v o1
Nut = = = = = = « ¢ &« ¢ ¢ o = = & 0 2 s S TR TS -1
Terminal Holder, Complete Set « ¥aFHGH) » « « « « « « « = 1
Terminal Holder Support - - - - - WFEERfHR s oo e e 1
Terminal Holder «:% « « « « & « o 1
Screw(M2.5-0.45%x10) - » - - - - HERY = o 0 o0 0 o0 0. 9

Cord Clamp(5N=¢8.4) =+ « « + « « S RISUT e v e e 1



22

“UT” DEVICE (3)




€ °UT" DEVICE(3)

Ref.
_No_

1
2
3
4
)
6
7
8
9
0

1

11
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29

Parts
Na
0094358
000338
005526
0095342
0095399
005044
0095340
005345
0095341
0095343

3201023
000340
130003

3201022

0094410
005431

0094477

0094418

0034403

0094406

004317
0094417
005112
005422

0095362

0094415
0035361
0094413
0094412

UT S (3) 22

Amt .

Description fh % Req.
Lower Knife Carrler Connector » *+ FARERHFE - + « + « - . . 1
Nt = = = ‘v mopdee o o & % % & % % Y A R I |
Screw(5/32—40x9 ) I J o 1
Lower Knife Carrier- « + + « + « FARL - e e e e e o]
Lower Knifeo . *la = R —F)lz - 1
Screw(1/8-44X2.4) - - « - « « . JERD ¢ o ¢ o s 0 v 0 o v 9
Trimming Holder Ring = + » « « . AEABUSH « v v 5 ¢ 6 s & 1
Screw(11/64-40%8.3) =« « « « « . IERY « o o o o o v 0 o a 1
Upper Knife Carrier - « « - - - - ER Ao 0 v« v v s ¢ o 1
Space Rlug ----------- Z.{\.—-XU :'//y ------- 1
Trimming Device Basement - - - - UTSS@EHfftR - » - - « « « - 1
Nut = = ¢ « « ¢ ¢ ¢ ¢ o o o & & . *j—\y }\ ........... 1
SCTEW("‘l"O.?XT.:}) R .lt;‘i'{:‘)' ........... 9
Bed Top Cover (Right) + - - - - . Ry REBR—(FE) » » - - 1
Hexagonal Stop Plate « « ¢ « « « FAZRBRAPysNe v v« - o]
Screw(1/8-44X4.4) + = « « « - i v w « ¢ 5 5 5 & 5 3 1
Lower Knife Carrier Spring « « « FTAXBAR - « « ¢ o o o . 1

Stop Washer « = = « ¢« « « o .

CARY T Ty oo e

-1
Upper Enife Carrier Stop(Small) + EXZRE R R v 80N » « » +1
Upper Knife Carrier Stop(Large) * EAXAZBRA Mo (K) » + « -1

Screw(]/s-—44x4'8) ....... JJ:;?‘\‘) ----- € ¥ F % W & 9
Upper Knife s + + ¢ « « « « « « & Efpes e @ i s § 8855 » 1
Screw(3/32—5ﬁxﬁ) ........ J.b*f/:: ..... . e s 9
SCIGW(3/32"5BX4) W e wY W e .lt*y < w e i 8 F O oa e om 1
Clamp Spring, Complete Set - + + RIKEINRGHH) - » » ¢+« + & 1
Upper Knife Spacer =« » « « « « EAZXZASR—H o ¢ ¢ 0 o .. 1
Clamp Spring =« « ¢ = » « « = « BRI RF e e e e 1
Clamp Spring Counter Plate - « - REEI SXHEAHH -+ + + - - 1

Upper Knife Holder +« « « - - -

S B -8 "L ) o - R S P S 1



23

“UT” DEVICE(4)

- .@-@-%%%%%@%&%@gg%%%ég% .

i \

09 0o¢

n ~




@“UT" DEVICE(4)

Ref .
Na
1

WD 00— O O e D D

—_—

12
13
14
15
16
17
18
19
20

21

Parts
Na.
3100571
3100570
000070
000162
000016
009865
000676
0011733
009970

- 000011

000528
000588
000306
0064045
0064046
0035301
0033024
0064047
009853
0032786

0037912

UT" &8 (4) 23
Amt .
Description i) % Reg.

Presser Foot Lifter Solenoid, C. Set H=EF VL / 4 FGE) -1
Solenoid Support -« « « « « . . . VI AL REF o0 !
Hanging Nut « = = + + o « o« « . . BUF 9w e o wwws @i 4
Washer « » « « « « v v o o+ . . A T §
Mighor © = % = o % % 5 % 3 5 8 4 & i fo o o e e @ e 19
Hanging Bolt « + « « « « o o . . HUB Ak o 9 6 8 F - o 4
Spring Washer - « « « « « « « . . AT VAT yid v < s o 8
Presser Foot Lifter Solenoid « XYL 24 R « v . . ]
SCFeW(M6_1X20) ......... JJ:Z";-‘/‘; ........... 4
Nﬂt ............... \—j—\y ]\ ----------- 1
washer ............. U\y:“/,\# .......... 1
Anti-shock Rubber - « - - « « . . FEEI T ks s v e a s s 9
Nut = = =« o o o o o v o v v W . . + B = o o o o o 0 oL 1
Lifter Connecting Rod» - « - - - W rdiEE. ~ -« . .. 1
Lifter Connecting Link - - - - .  ihe =t ;- 0 ol BVP S 9
Connecting Link Pin-« « - » . . . il =T o) PR, L D G s 9
Retaining Ring = - « « « » « . . AboZYr e v v oo .. 9
Presser Foot Lifter Solenoid Lever =44 Y L ) 4 FLA— - |
SCTGW(11/64—40><6.5) ...... ﬂ:$\;} ........... 1
Solenoid Lever Pin + « « « « . . YU/ ARL A= e oo 0]



24

“UT-A" DEVICE(1)



“UT-A" DEVICE (1) “UT-A"%0E (1) 24

Ref. Parts Amt .
_Na No Description A %4 Req.
1 0094478 Lifter Lever =« + + = « « = « « oL N— s 00 o 1
2 3201038 Lifter Lever Supplementary Plate =i/ L S—4gBifk - - » - 1
3 005650 Screw(M5-0.8X14) + + =+ + + « + - TERY o o v v oo e e e 1
4 000426 Washer ............. Ijsy?,/,\r .......... l
5 000009 it s s 5 € 6 4 4§ 6 .0 95 5 55 pogs s W W W W B 1
6 0[}3?912 Chain .............. ﬁ ............. I
7 310121670093493 JLifter Lever Stop =+ « ¢ ¢ = =+ « = XL A—2A b S - -1
8 004358 Screw(9/64-40X5.6) « = « ¢ « « -« IERY = o v v s 0 000 2
9 3100533 Tension Release Lever « = « - - - REARG - - - e e 1
10 120001 Screw(M4-0.7X14) + « » + = v o o IERY o o v 00 o000 o e 1
11 3161000 Tension Release Shaft - - « - - - AAE A - e e e e e e 1
12 0095333 Tension Release Block s « « « « - REEAT OO T o 0o 1
13 009932 Screw(11/64-40x4) =+ = - - - « - IERY = = o v v e v e e e 1
14 0065460 Tension Release Connecting Plate RS A st - « - « » « + » 1
15 004351 Screw(9/64-40XT)y « « « « ¢ + + » IERY » v v v v e e e e s
16 170009 Screw(M4-0.7%x4) =« = « = « » - - IERY ¢ o v v e e e e 1
17 0022836 Synchroniser Positioning Pin = - XY ¥ratpEL - « ¢« o - - - 1
18 0022837 Synchroniser Cushion =+ « « = - - Mgy alralrs 1
19 007610 Screw(M4—0.7X10) = = = « « « « - IERT v v 0 o v e e e e e )
20 0094491 Cord Clamp(2N-¢3.4) - - - - - - I—RITF T e e e e e 2
21 110013 Screw(M4=0.7X8) « + « « « + « JERT » o6 0 o0 0 v v s 2
22 3201021 Cloth Plate(Large) =« + = = = = - FH A= o e e e |
23 3201025 Looper Thread Take-up Cover = + * A B /N— = = o « o o =+ 1

% Ref. No. 24 to 46 «+++: See the following page.

Device classification ¥EDHEE

Mark Trimming Foot Lifter
Cylinder | Cylinder
k=2 1091002 3201035
UT-Al X X
UT-A2 QO QO Q reres Assembled —— HY
UT-A3 @) X X eeere Non—assembled — L
UT-A4 O O
UT-Ab @) X
UT-A6 X X

() ARz T7REMTIRCR->TRBYIIT VIV FEFRALTVWERA,
Note : For Wiper, the air blowing system is used instead _of Air Cylinder.



24

“UT-A" DEVICE(1)



“UT-A" DEVICE(1)

Ref.

No
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46

Parts
No.

3100529

110012
0067101
0063076
0094433

001208
3101275

3101276
001459
0094396
007006
0033024
0063515
000630
0094330
0095334
001170

3100528
3100527
110014
000505
3201026
0021735

¢ Ref. No. 1 to 23

UT-A"E& (1) 24
Amt .
Description & Req.
Thread Pull-off Eyelet =« « « - - ﬂﬁx o 1
SCTEW(M4_O.?X5) ........ JJ:X‘ ........... )
Thread Pull-off Bar- - « « « « - HREAR - o v e e 1
Swing-proof Spring - - - « + « HARE AR AR« « + « . 1
Collar(4X11XTmm) = « « « « « - R L L 1
Screw(9/64—40X5) = « = « + « 4 TEERSE b B R A e e 1
Thread Pull-off Hook, C. Set - - %EEA T 7 ()« « - - « » 3
Thread Pull-off Hook, C. Set - - REATZ 7 (H) - - - - - - 2
Screw(9/64—4(})(3) ........ TERY v v v e e e e e e 5
Thread Pull-off Bar Holder - « « REEABHEHKEHR < - - « « - - 1
Screw(9/64-40X4) « « + + o o o - ERS e v v m o v e e e 1
Retaining Ring - = = + « « « <« =« AP Yl v n w5 0 o 1
Thread Pull-off Lever - = = + « - AR R v o m w 1
Dowel P].U. ............ _{_t)l i S S S S S S 1
Tension Release Adjusting Eccentric %% A iz w » -« + - 1
Swing-proof Spring =« + + » + « - AT AR AR - - - 1
Screw(9/64-40%x12) « + « - « - . R e e e e e e e e 1
Tension Disc Separator =« = + « REEAMPL -+ v 0 e 1
Tension Post Support =« » + + « « = I 1
SCFEW(M‘Q"D.?XIS) ........ JJ:;?\‘;} ........... 2
Spacer ............. K(\f“.—-ﬁ .......... 2
Looper Holder = = = =« + + = « + . /1,_/*2-3 .......... 1
Thread Eyelet Pipe(Long) HBENRATF(E) o v oo - 9

See the preceding page.



25
“UT-A" DEVICE(2)




“UT-A" DEVICE(2)

Kef,
No.

R =2 T o RV S . B e T

—_
L}

Parts
Na
109100%
0010340
0010057
00106143
000389
0014120
3100567
120001
0096355
005650

0095335
120013
0063610
0063607
104353
0063606
0063609
003584
0063608
0097300012277

0036133

000145
0095388

001457
0095389
0095330

D09508
0095337
0093491
0095336

0095391
006058
000356

0094356
000355

0094357

3201024
009621
000340

0095357

0095340
005343

UT-A%E5E (2)

Description & %%
Trimming Cylinder, Complete Set - REIV L VL F () - -
Air Cylinder (CMWBN20~-01-53995) - =73 Yy ova .« « o « .
Elbow Connector (EL4-PT1/8) - + - =ARaR s &« « - .
Silencer (MF-6 PT1/8) -+ - - « « . b (R P/
Spacer ¢ ¢ v v s v e 0 w4 w4 Arl—tr e v e
Anti-shock Rubber = « « « « « . . EETT A e e e e
Collar(iOX19x9.4mm) + » « - « - HT—e o e e e
Screw(MA-0.7X14) « « « « « + « ERY e o o v o0
Cylinder Bracket =« « « « « + « « S DU HF TSy K- .
Serew(M5=0.8X14) » = » « » « » & RS e n v ow o
Trimming Cylinder Support« « + - < U ZHftE - - - -
Screw(M6~1x15) « = « « « « « .. IERY = o v v v o
Switch, Complete Set =« « « + « & AAF () « « + -
Switch Support ......... 2 A ,,fﬁﬁ-*ﬁ §w g
Serenl/Bd—d0XT) » « % 5 = ® o 2 5 TS O N
SWitCh ............. 7\,{/-:-}2 .......
Switch Cover « « « v« v o v v AADFHSA— 0 o .
Serew(MZ2.3-0.4x10) » = + « « « . IR e v e e e e
Switch Guide « « « = « « « « 4 AAYFHARF - « « &
Screw(l/8-44x4.5)[1/8-44X 3. 80 ILFRT « = » v« s+ &
Cord Clamp(5N-9 §.4) <« - « « » . AN FF il @ v o
Nut ............... .:’-). }\ ........
Plunger Connecting Rod - - - - - T ay Foeo-
Packing Screw(11/64-40X3,3) « +FERY « « o« o « « o
Plunger Connecting Rod Pin + + - 7S5 v Y%y KEY -
Plunger ............. ‘7‘35\‘/#:‘/‘.? ......
Scre“(ll,’ﬁi 40x7. 5) ...... _U_;f; ........
Cylinder Return Shaft« ¢« « « « - DU AREY VYT b -
Collar(8X16X8mm) =+ + « » « » - G e e
Cylinder Return Spring « « « « » S DU FEY % . « &
Trimming Connector « + = « « « . FEIRHEF ¢ - o o - -
Screw(7/32-32X6B) » = = « + + o . J_tfﬁ/ ........
Nut (Left-handed Screw) « - - - - Ty h(ERY) - - -
Trimming Connecting Rod(Right) - A1V EHEE(E) - - -
Nut = ¢« o v o o o o v o o W, -j—/ }\ ........
Trimming Connecting Rod(Left) » - RED U EEE#R(E) - -
Looper Thread Take-up - + + - « » =N EY - 0 e .
Screw(11/64-40x4.7) « « « + + . IR v v e e e e e
Nut ¢« = o« o o o s 4 v 4 4 4 . -)—3; } .........
Space Ring « « = « « « « o« o« o A=A o v
Trimming Holder Ring - « - - - - ARABY T« o v v

Screw(11/04-40X6.2) = - « « « -« IERY @ o 0 v v e

I

|

. - * 1
% e e

voeoa ]



26
“UT-A" DEVICE (3) e




“UT-A" DEVICE(3)

Ref.
No.

= oo oo —1 O3 W i Lo B

—

12
13
14
15
16
17
18
19
20

21

0
b

23
24
25
26
27
28
29
30

31
32
33
34
35

Parts
Na
0094358
000338
005526
0095342
0095399
005044
0095340
005345
0095341
0095343

3201023
000340
130003

3201022

0094410
005431

0094477

0094413

0094403

0094406

004317
0094417

005112

005422
0095362
0094415
0095361
0094413
0094412
3161003

3151011
110080
000538

3161004
110009

UT-A"EE Q)

Description i 4
Lower Knife Carrier Connector * + [ A X BMEF - - ..
Nut ¢ ¢ » = = « o = ¢ # 0 s s o j—y }\ ........
Serew(5/39-40%9.3) « -+ o o - T 55 T
Lower Knife Carrier s = = « = * °* TA R 2 6 08
Lower Kﬂife ........... _Fj;{. ........
Screw(1/8-44X2.4) = « = o v - LR o voe oo e
Trimming Holder Ring =+ = + =+ = ° AARGY G s o o o
Screw(11/64-40%8§.3) <« = « = * = WERY e e e e e
Upper Knife Carrier e « =« = = - * EARE oo
Spa{:e Ring ........... ;:QA:._;Z.U;/y. G W B
Trimming Device Basement - - - - UTSEE B - - =« ¢
NLIt ............... -j—/ }\ ........
Screw(Ma—0.7XT7.3) « « = = « « ¢ 129 B U
Bed Top Cover (Right) « « « = - - Ny FEmARA—=(H) - -
Hexagonal Stop Plate - = « « « ¢ FTAASA TS & 5
Screw(1/8-44X4.4) «+ » = = = ¢« * et SR S I
Lower Knife Carrieer Spring« + « FARGB/IR - « =+ ¢
Stop Washer « « » = = @ e 0 v 2 3 AhwFOwirys » >

Upper Knife Carrier Stop(Small) «+ EAAEA LspaRs] & @
Upper Knife Carrier Stop(Large) « EX A e R v o o

Screw(l/8-44X4.8) + + =+ ¢ oo T o w0 w moww
Upper Knife ........... _b)l;z. ,,,,,,,,
Serew(3/32-56X6) = « = - o 0ot R - e v v e
Screw(3/32-56X4) » =+ = o v 0o _u;$;j ........
Clamp Spring, Complete Set « « « REEI SRGH) » - - -
Upper Knife Spacer « = = = = * J:f.K:fob-ﬁ -----
Clamp Spring .......... ‘_’1’{:%;2-5:/-{;? ......
Clamp Spring Counter Plate -+ + « PRI UR#EH - «
Upper Knife Holder =« = = = ¢ - A REfHE
Air Wiper, C. Set(2) = = - - ° LTI ANGH2) - - -
Air Wiper Support = = = = ¢+ * T AN - -
Screw(M4-0.7X8) = « » + = 0 125 SV BN TN
Washer = « « * =+ = = = @+« = = = = V2 I R
it Wiper = = = » + v = = = = = > TF A8 o 0 e -

Screw(MA—0.TX8) « « « « ¢ = = = sk o om okt B B

+ = =

LR I |

- o+ 0w

- & =

. + =



27

“UT-A" DEVICE (4)




“UT-A" DEVICE (4) UT-A"SE (4) 27

Ref. Parts Amt .
Na Na Description i 4, Req.
I 0010073 Regulator (AN2000) « « + ¢ o o s LEaL—BF s o oo s o o]
9 009960 Screw(M5=0.8X16) = = « ¢ « « = IERY < v v e e e e e e @l
3 000669 Washer + = = = « « « ¢ o o o o & Ly R R I T 4
4 000600 Spring Washer - « = + ¢ « « « « = RFV T Ty yd e oo v o 2
5 000009 Nut « = © = = « « ¢ o o o o & o B I S 92
6 0013218 Regulator Support = + =+ « « = » » V¥ L— W - - - 1
1 006905 Wood Screw(¢5.1X20) « « « « + - y, - A A 9
8 0033939 Hose Band » + = = = = = = « « « - R—Z R F e v v v e v e 1
9 0010108 Hose Union(NH-512-8X1/4) « + + + F—Ra=F v+ » = « - - » 1
10 0010264 Connector (EC6-PT1/4) =« « = » -« - =33/ SUEE R 1
11 3201035 Presser Foot Lifter Cylinder, C. Set ¥/ V¥ (#) - -1
12 3100567 Cylinder Stop Collar « « « ¢« « + YU FRA P RXHTF—- - -1
13 120001 Screw(M4-0.7X14) « = « = « o + s Temafs s a8 58 8 8 8 3 3 1
14 0014120 Rubher Cushdom = = o o m w v o PR T c 0 0 e e 1
15 1091050 Air Cylinder (EMD-SDW-25-30) « + + =7 U & + ¢ o o v o o - 1
16 3201037 Cylinder Rod Chip~ = - « - - - -:/)/5"::/]\56-3;7’. v o ]
17 3201036 Cylinder Bracket =+ = + =+ « = « =23 VAURE- 8¢5 =TI 1
18 120013 Screw(M6-1X15) « « » + o+ = = - I T I 2
19 000425 Wosliss @ 2 s o & 3 & 8 8§55 3 ¥ DeSrde s 6.5 S e 0w b e 9
20 0010057 Elbow Connector (ELA-PT1/8) =« « - T AKRIART HF » » « « « « 5
21 0010343 Solenoid Valve, C. Set(UT-A2) » - BR&FHFGH) » » » « = = =« - 1
22 1090012 Manifold = + = = = = = = = + « S=TF R -
23 009880 Wood Screw(¢4,5X40) + » + « = « STt U A 9
94 1097007000101431Silencer (MF6-PT1/8) » » « « = « FALYH o oo oo 2
25 0010263 Connector (EC6=PT1/8) =+ « = « ¢« « IRTH v ¢+ ¢+ o o o o o o 1
26 0010119 Seal Plug» = » » = » » = = =« - = RPGTGF v me v 3
27 1090011 Solenoid Valve =« » « » + » =« HEETEs = wmmmom w o # & 3
28 0010254 Speed Controller (ESC4-PT1/8-0) + A¥—F=arvs hkup—F .« « « «1
29 0010868 Cord(A) » « o » o = « ¢ o o o o & ST S5 RS R 1
30 0010869 BidB)s 2 5 s ¢ B @ B & &0 S S (B v v roe v oo 1
31 0010261 Vinyl Tube(6X4mm) <« « « = = = - o l2SAF e v v 0 v s o=

32 0010260 Vinyl Tube{(4X2.5mm) =« = + = + - =t A G R



28
“ST2-A" DEVICE

1




& “ST2-A" DEVICE

Ref.

g

o 00 =1 O N W D D

—_

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
217
28
29
30

Parts
No.

3169916

3101800
3101805
1091145
1095008
3101803
3101801

006094
3101806

006202

3101802
110023
3101807
100058
3101808
009791
110054
3101804
3161010
000665

120052
3161011
1096024
3100711

006035

000644

000322
0036133

110013

110001

ST2-A"EE 28
Amt .
Description 23 % Req.
“ST2-A" Device, C. Set =« « » = - “ST2-A"4RE (M) - - - - - - 1
Trimming Device, Complete Set « + X AZEEGH) » - » - - - IS
Bracket « » = = = o % @ ® w % e va il LR 1
Air Cylinder (CJPB6-20D) « « « « - ITFVYUH o oo e e . 1
Speed Controller (AS1201F-M5-04) - A¥—FRav rue—3 9
Movable Trimming Knife Holder » - BhAR7F » ¢ ¢ « ¢ ¢ v v v 1
Movable Trimming Knife « « « « - (1) 5, 3 SR S 1
Screw(1/8-44%X3) = « « = = « « . IERY =+ o o o v e s e e . 1
Enife Guides = = « » = % = « & « AABTALR s v o0 0 o 0 0 1
Screw(M4-0.7TX6) =+ « « « « « o & IERY « =+ o 0 0 s e e e e 4
Fixed Trimming Knife « « « «» » - BIZEA R + ¢ 0 0 0 o o o o 1
Screw(M2-0.4%3.5) + - - - - - - ERT « o 0 o e e e e e 4
Thread Clamp =+ = = « = ¢ = = « = 7‘%@5-}: ........... 1
Nt @ @ o « & » « « & & # % @ N w e ]
Thread Clamp Spring+« - = - - - - HREEI N . - e e e 1
Adjusting Screw(M3-0.5%6) CHRERRY o e e e e e e e 1
Screw(M3—0.5X3.5) » « « + o o 11 A 3
Holder Support =+ « « « « « « » » BARELTDL « ¢+ 0 o o o o 1
Positioning Plate (Upper) - B AR (L) - - e e - s 1
Washer + » + ¢ ¢ « « « ¢« ¢« o o & L Y R 4
Screw(M4—ﬂ'7X8) ........ _l_t$:/‘; ........... 2
Positioning Plate (Lower) v PR AAT) > & 00 0w o]
Vinyl Tube(4X2.5mm) (White) = =« » E=—A XA F(H)+» = « » - -
Top Cover Thread Eyelet » « = - - - R 1
Screw(9/64-40XT) « » « « » « o« LR s o v v v o & o & 1
Spring Washer = « = « = « - « - - ZPY ST TIYH 5 5 7+ 1
Hiths  « # » % 2 5 o % ow w0 o Fohoesoeo e 1
Cord Clamp(5N-¢ 8.4) =« « « + « = T N a7 AN BN 9
SCTEW(M4”0.?X8) ........ JJ:/—\[{V ........... 1
SCTEW{M4-0.7X5.4) ....... _U:;[’{\:;- ........... 9



29

“UT-A4/ST2-A" DEVICE for VFU2500-PA




¢ "UT-A4/ST2-A" DEVICE for VFU2500-PA “UT-A4/ST2-A" %@

Ref.
No

O OO~ O N O LD Do

—_

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

Parts
Na
3201019
120001
0010283
0010242
000623
0010258
0010260
3011117
3001066
004353

1090061
1090013

009380
0010143
0010263
0010261
0010119
0010056
0010057
0010254

1200071
1200110
0010565
0010564
300031
300033
100038
0092232
006910
1090011

29
Anmt .
Description -1 4 Req.
Tension Release Lever » « « « « RABAPE » « 0 0 0 e e e 1
Screw(M4-0.7X14) « + « « ¢ =« ¢ ke s & 9 5 5 % % W B 1
Y=Knuckle « « + = « « o o « o o 4 Ve Fadligipe » o womomw e o 1
Air Cylinder (MS10-PD10) + « « + - C s Ve SRR R R 1
Gasket * ¢« ¢ ¢ o « o o o o 0 .0 ){S}:‘f-:/ .......... 9
Connector (SA=2.5L) =« » + « « « & SRTH e e e e e e e 9
Vinyl Tube(4X2.5mm) =« + + « « « e bR AT e e
Tension Release Cylinder Bracket A#BAT U AEUfHHL - - - -1
Switch Guide Support =« « « « - - AAYFHA REFHR - -« 1
Screw(9/64-40X7T) » + « « =+ .+ . ERxeFs w0 s s @@ 0 9
Solenoid Valve, C. Set(2) - - - - BREF GH2Z) - - = = « « « - 1
Manifald = » & 2 = 2 » & = » » » gty 1 VI S 3
Wood Screw(¢4.5X40) « « « « « » ARY PRI GEEET T ¢ 9
Silencer (MF-6 PT1/8) = - - « - - BALSH e e 2
Connector (EC6-PTL/8) + - » -+ « - =28 R R 1
Vinyl Tube(6X4mm) + « « « « « - & Oy L G AT
Seal Plug= + » « ¢ = » ¢ s + « & ADSFPSH e v o o v 0 9
T-Connector (ET4-PT1/8) =« « « » - TARI B r wwm s o v 5 1
Elbow Connector (EL4-PT1/8) =+ « « T )R IR T HZ = « « « « + 4
Speed Controller(ESC4-PT1/8-0) « A¥—FKayv be—F .« . « 2
Cord(J) ............. e [\“(J') ......... 1
Cord(P) « = = « ¢ ¢ ¢ o o o o o & T—R(P) ¢ e e e e e e 1
Knee Switch, Complete Set s « « XA >»F(Hl) - « » » « - - 1
Enee Switch+ « » + = + « « « & & Ex,{ “/‘3:" ......... 1
Washer = = = + « = « = « « « « e 4
Spring Washer » + « + « + ¢ « + ARZV Do o v - o 9
Wing Nut = « » ¢ ¢« o » « = = « & FaWF o R e 9
Knee Switch Holder =+ » « = « « « BEAA o FHUH - - - -+ - 1
Wood Screw(¢6.8X26) « » « « « « p = S 9
Solenoid Valve =« » = = « « =« = & = £ 7L S 4



“EC” DEVICE




“EC” DEVICE

Ref.

&

OO o0 —1 O N o QO D e

[o—

ECTEE 30

Parts At

No Description f 4 Req.
3209924 “EC” Device, Complete Set - - « - “EC”%E(%&) -------- 1
3201122 Cutting Device, Complete Set Ay ZEBEGEL) - - - - . e o]
3201104 Cutting Device Basement » « « « - H o ZEEFBH + « « + + + . . 1
120011 Screw (M6-1X18) » « » « « = . IERY v = v v v v v oo A
000528 Washer =« = « ¢« « + « &« o o o« . i /d o o o s o s v o & s 9
000011 Rk v ¥ 5 6 5 8 6 5 5 »m oo s Fou b =wiw ¢ ¢ 8 5 ¥ 5 & 4
0060248 Cord Clamp(3N-¢5.3) + + « « O— RIS F e o v o v 0w 1
001175 Screw(9/64-40X8) « « « « « . . IERY » v v e v o oo |
0092288 Cutting Knife Connecting Lever - o BB+ » « « = « « « « . 1
005115 Screw(1/4-28X19) « = « « « . . IERY o v v e v v v L 1
0092286 Sliding Block = « « «  « « . b 111 O g I 1
0092287 Sliding Block Pin+ « « « « - . gLk 1
003638 Screw(11/64-40x4) - « « - . . IERY v e v e e 3
3201106 Upper Cutting Knife Holder Ay F(B)RALE « o o o o 1
003670 Screw(7/32-32X6.3) « « « - « . IERY =« v 0 v v o oL, 2
3201105 Upper Cutting Knife - - - - . . HYFLE) > woww oo 1
000538 Washer = « « v« ¢« o v v oL DY w50 WS 2
002308 Screw(11-64-40%10.4) - « - « . LIERT o o v v v o v v 9
006245 Adjusting Screw(11/64-40X11.5) - BEHRY + + « v ¢ v v o .. 1
0092283 Upper Cutting Knife Holder Shaft ho & (E)&kaAXdg- « - « - 1
0092289 Cutting Knife Cover - « - « - . HRHI v w0 w6 1
004440 ScrewA(11/64-40%x8.3) » « « « - IERY « v v e v v oL )
0092285 Lower Cutting Knife « » - - - . AIBE(F)s o v 0o v o v 1
005550 Screw(11/64-40X13.5) - + « « - IERT + v ¢ vt e e 0o 2
001123 Washer +« « « = « « ¢ o « o . . A 2
0092294 Collar (10X 18X 7.5mm) « + « - - B 1
0092292 Press Spring + + - - « « « . Iy Z (B AR o o . 1
000498 Washer =« * = « « & ¢ o v & « & L T 1
0092291 Return Spring« - « « « « « « . o Z(EYRI XK o o o 1
005512 Screw(11/64-40X3) « - « « . . IERE = 5 5 8 8 4 ¥ 5 ¥ B s 1
0092293 Return Spring Latch+ - - - - - PRI v & 5 5 5 8 8 i . 1
003635 Screw(1/4-40%6) « « - « « + . IERT v v e v v e oo 1
0011789 Solenoid =+ = = « + & « o« o . . YU/ AR -« « ¢ o 0 v o v 1
0092298 Fabric Guide =+ « « « « + « « . T—TRPMR - - 1
004314 Screw(1/8-44x5.6) « - « « .« . HERY e e e e e e e e |
0011709 Control Box Stay - « « » + - . HERY 722F 4+« « - 9
006905 Wood Screw(e5.1X20) « « « - - 7 20NN 4
124315100011957 JControl Box, Complete Set - CHAEHEEE () - - - e e e . 1
0011952 Control Board« » « » « « « « - - -
0010565 Knee Switch, Complete Set - « « XL v F (M) - « - - - - + 1
0010564 Knee Switch » + + « + o « & « & B oA S w5 g w 1
300031 Washer + = « « - RN TsrS/idp o o v o o 0 v 0 0 4
300033 Spring Washer » « « « « « « .« . AFYV T Ty v 2
100038 Wing Nut = » = =« o o v v o FagFuheconoo .. 2
0092232 Knee Switch Holder - - - - - . ff?é?lzr ,:-‘flﬁzﬂ'ff)i ------ 1
006910 Wood Screw(¢6.8Xx26) » + « « ARFTE e v s 0t @ e s oo 9
3201121 Stitch Plate Support =« - - - . EHREUAR - - o 0 e e e - ]
3201100 Cloth Plate(Large) - « « « « . p v T T R 1



31




SUPPORTING BOARD

Ref.
Na

W OO = T W b LD B —

(e

—_
[a—

Parts
No
3200240
3200241
180020
0093035
000070
009861
000162
000016
2101451
0020064

0063010

RT7iR 31
Amt.
Description L 4 Reg.
Supporting Board, C. Set + » « «&BAIFGHH) «+ » « = = « « « . 1
Supporting Board =+« + ¢« « » « = &« %#*ﬁ ........... 2
Setting Screw(M6-1X15) « « « « « 7Ry« o o o o v 0 v 4
Oil Resrvoir Rubber Cushion+ « « TAEE + » « « « « o o o .. 4
Hanging Nt & 2 @ o om ow o0 oowe om0 & L) R il S O 4
Hanging Bolt (M8-1.25X95) « « « + BDARA T+ « ¢ o « o« .. 4
Washer « » = « « o ¢« 4o o o« o o . U“/‘:/"{’ ...... s o o 19
Nut = = * ¢ 5 o ¢ o & o o 4 s & » -j—ny b .......... 12
Spacer(See the table below) « + + R~L—H (THLBR) - + - - 19
Supporting Board Rubber Cushion: SR AFE + + « » « « - . 4

Supporting Board Rubber Cushion(Lower) ZTRIALE(CT) - - -4

Note : Number of Spacer(2101451) to be used.
() A—4(2101451) o fE FEE

Thickness of Table | Number of Spacer
T—TNDOREE| AX—VOEK

for 40mm 3pcs. X4=12pcs.

" 45 n Zpcs. X4= 8pcs.

» 50 » lpc. X4= 4pcs.




32




THREAD STAND & TAPE STAND RIBRUVT—TALUF 32

Ref. Parts Amt .
Na Na Description B 4 Reg.
1 9620696 Thread Stand, C. Set (6 Spools Type) R3r& (R) (6% - - -1
2 9620631 Column Cap = = = « « ¢ « « o .. AT AFry T oo oo 1
3 9620670 Column Pipe (Upper) =« = « ¢ « « IFGARAL (L) o e e 1
4 9620689 Thread Guide Holder(Large) - « - HARFAZ () + - - - - - 1
5 911002 Screw(M4—0.7X20) « « + + » « + . 12 35 1
6 911001 Screw(MA-0.7X12) » o = o o o + IERTT o v v 0 o 0 e v v v 3
7 910001 Mk o o o0 o s om0 s e i e % @ g s 1 SEEE R E . 4
8 9620673 Column Pipe Connector « + « + - - = BN AT G s & 1
9 911006 Screw(M5—0.8X13) - - « « « « . . EEKEF 5 3 5 5 4 2 2 3 o o 9
10 910000 NIt % 35 % 0 88 & 5 b omom o n s FimpFe r « v« w4 5 & F & 8
11 9620675 Column Pipe (Lower) =« « « « « .« SBTENAT(F) » o o v o - 1
12 930052 Wagher = &« © % % % % 6 & & & TR s o o o s o n a oo 1
13 930053 Spring Washer« « « » « « « « . . ATV TTyvr e o o v s 1
14 910002 Nut (M16-1.5) =« = = & « « « &+ o w2 O S A 1
15 .........................................
16 9620703 Thread Hanger (3 Spools Type) - - 2L v RAVHGEFLA) - -4
17 9620700 Thread Eyelet « « = « « « « « .« . TAL Y R o o v o o0, 6
18 9620688 Thread Hanger Holder - - « - « - ALy EAvHEE . « o . . 4
19 911060 Screw(M6-1X15) = = = « « « « .. ERY v v v v v 0w 4
20 9620691 Thread Guide Arm + » « « « - .« . W B s 0 » » 5w s 1
21 9620690 Thread Guide Holder (Small) + « « HA RKAFLUN) « « « - - - 1
22 9620666 Thread Guide(6 Spools Type) ALy FHARGERH) - -1
23 9620678 Spool Cushion- « - » SR s (2 - R 6
924 9620679 ST T e e e s s o e v Bodooplh s v & 4 6 5 5 4 4 6
25 9620680 Spool Mat - = « = = o o o o o L AT—=N=w koo 0o 6
26 9620681 Spool Disc + = ¢ 0 o o v v o n S0y || I N 6
27 930055 Spring Washer = = = = = « « « .+ . ATV T Ty e o v v - 6
28 0063031 Belt Cover =+ = +» « « « « o ¢« o . N PRBHR— v o oo 1
29 110028 Screw(M6—1Xx46) « « « = « « « . IERY » v v v e v v 2
30 3000010 Looper Threading Bar - + « « « - VAT 3 - b A SN 9
31 9620750 Knitted Tape Stand, C. Set(VFU2503-21) AU¥x5—724vk() - « « + 1
39 9620751 Tape Pify #  + & = = s & = o o T & - - - N 1
33 9620752 Tape Disc+ « ¢« v v e 0 o 0 a T - e e e 1
34 000433 Washer o  « * = = s« « + s + o & Fgrdedrs « s & 5 5 § & & & 1
35 9620753 Tape Disc BlocK~+ « » « « ¢« « & T=7ZIR Ty - - - -]
36 911062 Screw(Md-0.7X15) « = « « =« - . ERY ¢ o v v e e e e 4
37 910001 Nl s = = © « 8 % % & 3 & & % % 5 vl R 4
38 9620756 Tape Stand Bar - « « « « « « o T—TAZ R - - 1
39 001448 Screw(15/64-28X5.5) « « « - - - ERY o e e 1
40 9620757 Tape Stand « + ¢ « « « o = o o . T—TABVR e v o v oo 1
41 005148 Wood Screw(@4.5X25) « + « « « 7 3 P 3
42 9620754 - Tape Guide Bar + « » « « « « « . T—THARE - - o 1

1.1.3 9620?55 Tape Gu_lde ----------- f‘—fjj‘,{ F" ........ 2



33

WARNING LABEL &€ S )L

LABEL Parts No. Description
T X _ & & i %
[A\crmon/\
390140 CAUTION IN OPERATION

Do not operate without eye guard
and safety devices.

Before threading, changing needle,
cleaning etc. switch off main switch. I’

oo

AFE
B<BBATIHHET %,
a0 | | 390143 | WfEEES
BREY2>THS, #
BURE /LRt DT,
ﬁﬁﬁ%ﬁ%i&:taj
ASErEz ORA=EATREE,
ADANGER ?ﬁi“fgf;]ﬁ?f‘& DANGER : WARNING OF ELECTRIC SHOCK BY
SRS S HIGH-VOLTAGE
To open this cover, 390144
furn off power REEES )
supply and wait
mare than 5 minutes
befare opening.
“Be sure to connect earth line.”
390145
T—AZ)L
ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION
[Blé ARz T~
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147 BELT COVER : DO NOT INSERT FINGERS
THEETW
CAUTION FOR HIGH TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148 SOLENOID

IRIEE
CAUTICN

i & 7 L




34

VFUZSDU CLASS LIST of MAIN SPARE PARTS (XEZHRZY A I)

Spare Parts

9

Presser | Stitch Top Differen-
Foot tial Looper
Clamp C. Set Plate Feed Dog | Feed Dog | Feed Dog
Models i A | (D) #k st )] fil% Y (ESve)] J—r3
VFU2500-148M 0093356 | 3167002 | 0094800 | 3169000 | 3209001 | 3209000 | 3209311
-156M 0093357 | 3167004 | 0094801 " " ” n
—164M 0093358 | 3167006 | 3108135 ” 3209003 | 3209081 "
2500-1565-PAf 0093357 | 3167004 | 3208000 ” 3209001 | 3209018 "
2503-148M-21| 0093356 | 3267028 | 3268012 | 3269060 | 3209065 | 3269002 "
-156M-21] 0093357 | 3267030 | 3268013 " n " o
(2403-132M-21)| 0093352 | 3267024 | 3268010 " " " "
(2403-140M-21) " 3267026 | 3268011 " " " ”
2511-156M-3 | 0093357 | 3167004 | 3268008 " " " n




35

VFUZ2500 ITNDEX PAGE =
Parts Page Ref. Weightl Parts Page Ref. Weight! Parts Page Ref. Weight
No. No. Neo., (g) | No. No. No. (g) | No. Ko. No. {g)
000009 24 5 I 000528 23 11 i 001457 25 24
gooo00s 27 5 I 000528 30 5 | 001458 20 31
000010 2 6 | 000532 3 22 I 001459 24 32
000011 23 10 I 000532 T | 001818 3 45
000011 30 6 | 000533 18 18 I 001818 5 50
000014 5 47 I 000538 3 26 [ 001900 7 9
000015 1 31 I 000538 8 46 |
000016 23 5 I 000538 26 33 | 002308 30 18
000016 31 8 000538 30 17 |
000037 5 4 000642 20 3 I 003302 g 23
000070 23 3 I 000555 6 31 I 003302 18 12
Qo0070 31 5 000567 16 5 | 003635 30 32
000140 21 4 000588 23 12 | 003638 30 13
000145 21 23 000597 21 6 I 003670 30 15
000145 25 22 [ 000598 21 5 i
000162 23 4 I 000600 6 35 I 0041086 5 58
000162 31 7 [ 000600 14 43 I 004143 14 35
000177 3 6 | 000600 16 24 004236 13 38
000185 4 4 I 000600 27 4 I 004272 10 38
000206 10 9 I 000623 29 5 I 004312 6 27
000210 14 39 000636 16 22 i 004314 30 35
000278 10 81 I 000637 13 20 I 004317 22 21
000306 23 13 i 000644 28 28 | 004317 26 21
000308 7 23 | 000651 3 29 I 004351 20 14
000322 28 27 I 000685 28 20 | 004351 24 15
000327 g8 22 000669 4 48 I 004353 3 23
000327 19 11 I 000669 12 11 | 004353 20 49
000338 22 2 | 000669 13 34 i 004353 21 13
000338 26 2 I 000669 14 42 | 004353 25 15
000340 21 39 I 000669 27 3 [ 004353 29 10
000340 22 12 I 000676 23 7 I 004358 7 2
000340 25 39 I 000690 14 29 [ 004358 8 42
000340 26 12 i 000690 20 35 I 004358 20 7
000346 20 4 I 000690 24 37 | 004358 24 8
000355 21 32 I 000726 1 41 I 004440 30 22
000355 25 35 I 000740 10 13 I 004591 8 35
000356 21 30 I 000740 11 2 [
000356 25 33 I 000745 2 47 | 005044 22 6
000360 3 48 I 000926 6 20 I 005044 286 6
000360 5 53 | 000988 6 4 I 005049 14 44
000389 25 & | I 005071 6 24
000419 16 33 I 001093 7 49 I 005075 1 36
000425 2 34 I 001123 30 25 I 005112 22 23
000425 27 19 001170 20 38 | 005112 2B 23
000426 2. &7 I 001170 24 40 I 005115 30 10
000426 12 29 001174 6 25 Il 005133 19 N
000426 18 12 Il 001175 30 8 I 005148 32 41
000426 24 4 001208 20 50 | 005153 20 2
000433 32 34 | 001208 24 29 I 005343 21 37
000445 8 3 001223 5 &85 | 005343 25 42
000463 5 45 I 001227 5 48 I 005345 22 8
0004938 30 28 001228 19 8 I 005345 26 8
000505 20 42 I 001448 32 39 I 005422 22 24
000505 24 44 001457 13 27 I 005422 26 24
000528 9 10 | 001457 21 25 I 005431 7 45



|
!
|

|
i
|
[
|
i
!
|

|
I
}
|
|
!
!
|
|
I
|
|
i
|
f
|
|
f

|
!
t
|
|
[
|

|
|
|
|
|
|
|
[

Parts Page Ref. Weightl
No. No. No. (g)
005431 22 16
005431 28 16
005511 14 40
005512 30 30
005526 22 3
005526 26 3
005542 8 39
005650 30 24
0055584 18 4
005650 5 25
005650 6 38
005650 10 41
005650 13 11
005650 21 8
005650 24 3
005650 25 10
006004 2 5
006010 19 6
006035 28 25
006058 21 29
006058 25 32
006094 28 8
006150 8 33
006202 12 17
006202 28 10
006212 10 82
006219 7 35
006245 30 19
006905 27 7
006805 30 37
006810 29 29
006910 30 486
007006 20 28
GoT006 24 34
007610 2 27
007610 20 18
G07610 24 19
007627 8 29
007627 12 33
007627 18 19
008047 5 158
009142 i
009142 17 3
009508 21 21
009508 25 27
009526 9 23
009604 9 13-
009604 13 25
009621 21 a8
009621 25 38
009730 21 18

INDEX

Parts Page Ref. Weight| Parts Page Ref, Weight
No, No. No. () | No. No. No (2]
009730 25 20 I 0010565 30 40
009747 2 3 | 0010868 27 29
008748 1 10 I 0010869 27 30
009749 2 2 |
009750 7 28 | 0011709 30 36
009751 12 10 I 0011733 23 8
608753 11 27 1 0011789 30 33
009784 12 2 | 0011801 21 2
009791 28 18 | 0011802 21 1
0098853 23 19 P 0011952 30 39
009861 31 6 |
009865 23 6 I 0013218 27 B
009880 27 23 |
009880 29 13 t 0014120 25 6
009932 18 3 | 0014120 27 14
009932 20 12 |
009932 24 13 [ 0020051 4 42
009960 27 2 I 00200652 4 33
009970 1 34 i 0020084 31 10
009970 23 9 | 0020119 3 20
009984 21 16 | 0020137 1 37
009984 25 18 | 0020159 5 32
008985 21 43 I 0020350 14 41
I 0020401 15 13
0010018 16 47 I 0020472 - 2 33
0010019 16 45 | 0020533 16 50
0010056 29 18 [ 0020538 12 25
0010057 25 3 [ 0020538 14 31
0010057 27 20 | 0020759 1 5
0010057 29 19 |
0010073 27 1 I 0021735 20 51
0010108 27 g I 0021735 24 486
0010119 27 26 {
0010118 29 17 | 0022836 20 16
00106143 25 4 I 0022836 24 17
0010143 29 14 0022837 20 17
0010242 29 4 I 0022837 24 18
0010254 27 28 |
0010254 29 20 | 0023473 15 286
0010258 16 37 |
0010258 29 6 i 0024083 3 49
0010260 17 13 i 0024084 3 1
0010280 27 32 |
0010260 29 7 | 0026081 11 22
0010261 27 31 I 0026089 11 18
0010261 29 18 P 0026413 11 15
0010263 27 25 I 0026418 10 24
0010263 29 15 I 0026418 11 38
0010264 27 10 |
0010283 29 3 I 0030255 3 2
0010340 25 2 i 0030291 4 6
0010343 27 21 {1 0030711 18 2
00105684 29 24 !
¢010564 30 41 | 0031111 3 7
0010565 29 23 | 0031831 16 8



INDEX Page = 3
Parts Page Ref. Weight! Parts Page Ref, Weight! Parts Page Ref. Weigh
No., No No. | No. No. No. (g) | No. No. No. {g)
i 0063076 24 27 |
0032425 7 47 I 00683079 8 12 | 0080068 3 35
0032426 7 48 I 0063096 6 37 | 0090071 3 5
0032604 2 20 I 0063104 3 24 | 0090801 8 38
0032646 g 12 | 0063152 2 32 | 0080807 3 12
0032684 4 38 | 0063187 5 54 | 0080812 3 9
0032784 13 24 | 0063216 16 51 | 0090824 8 36
0032785 13 26 I 0063217 16 52 | 0090856 3 11
0032786 13 28 I 0063515 20 34 |
0032786 23 20 ! 0063515 24 36 I 0091725 19 3
0032952 3 3 I 0063579 21 3 | 0091736 18 2
0032952 3 4 I 0063586 21 42 !
| 0063606 21 14 | 0082232 29 28
0033024 2 35 I 0063606 25 16 I 0092232 30 45
0033024 11 20 I 0063607 21 12 | 0082283 30 20
0033024 20 33 I 0063607 25 14 it 0092285 30 23
0033024 23 17 | 00683608 21 17 I 0092286 30 11
0033024 24 35 i 0063608 25 19 b0092287 30 12
0033074 13 21 I 0063609 21 15 I 0092288 30 9
0033141 15 5 | 0063608 25 17 | 0082289 30 21
0033939 27 8 | 0063610 21 11 0092291 30 29
| 00863610 25 13 I 0092292 30 27
0034293 12 9 | : 0092293 30 31
| 0064045 23 14 | 0092294 30 26
0035301 23 16 I 0064046 23 156 i 0092298 30 34
0035813 3 47 I 0064047 23 18 |
0035813 5 52 ] | 0083035 31 4
1 0065275 2 62 | 00933090 5 8
0036133 21 44 | 0065275 4 29 | 6083090 6 5
0036133 256 21 I 0065340 4 44 [ 0093091 5 16
0036133 28 28 I 0065340 7 1 I 0083154 6 19
0036175 T 46 i 0065372 8 4 [l 0093186 T 26
! 0065452 16 35 I 0093201 4 12
0037108 3 46 I 0065453 16 18 [ 0093212 T 21
0037108 5 51 I 0065460 20 13 | 0093214 7 18
0037912 23 21 I 0065460 24 14 [ 0093241 18 1-1
0037912 24 6 I | 0093242 18 1-2
| 00686560 8 40 t 0093243 18 =3
0060057 6 18 I 0066561 8 41 | 0093300 13 32
0060075 156 9 | t 0093303 4 24
0060076 15 b2l I 0067101 20 25 | 0093314 13 17
0060142 8 9 Il 0067101 24 26 | 0093319 13 19
0060176 4 49 | | 0083352 19 18
0060248 30 7 | 0068011 1 4 I 0093356 7 T=1
| 0068202 5 33 | 0093357 7 =2
0063010 31 11 | 0068202 10 34 I 0093358 7 7=3
0063031 32 28 | 0068202 14 13 I 00893365 T 10
0063044 7 3 ! ; | 0093389 15 6
0063051 9 19 | 0077179 12 13 | 0093491 21 20
006353053 g9 Z0 I 0077270 8 1 | 00934981 25 298
0063055 4 8 I 0077300 4 18 I 0093515 5 46
0063056 g 21 I 0077322 9 4 | 0093528 3 21
0063057 g 22 | 0077410 21 7 I 0033556 3 19
0063074 3 44 | i 0093611 g8 11
0063076 20 26 { 0085710 12 34 I 0083617 16 44



T NIDE S Page = 4
Parts Page Ref. Weight! Parts Page Ref. Weight! Parts Page Ref. Weight
Neo. No. No. (g) ! No. No. No. (g) 1 No. No. No. (g)

0093859 5 37-1 I 0085335 25 11 | 110009 5 42
0093663 7 34 | 0095336 21 19 ] 110009 8 47
0093669 5 37-2 | 0095336 25 30 | 110008 9 ki
0093864 1 13 i 0095337 21 22 | 110009 14 34
0093864 2 24 | 0095337 25 28 i 110009 18 10
0093864 4 28 I 0085340 21 35 I 110009 26 35
0093864 7 32 | 0095340 22 7 I 110011 12 31

I 0095340 25 41 ! 110012 2. 23
0094245 18 5 I 0085340 26 7 | 110012 2 44
0094246 18 6 | 0095341 22 9 I 110012 6 15
00984356 21 31 i 0095341 28 g | 110012 7 42
0094356 25 34 | 0095342 22 4 | 110012 16 286
0094357 21 33 | 0095342 26 4 | 110012 20 24
0094357 25 38 I 0095343 22 10 I 110012 24 25
0094358 22 1 1 0095343 26 10 ] 110013 1 29
0084358 26 1 i D095357 21 38 I 110013 2 37
0094390 20 36 I 0095357 25 40 I 110013 3 14
0094390 24 38 I 0095361 22 27 i 110013 24 21
0094396 20 32 I 0095361 26 27 I 110013 28 29
0094396 24 33 | 0095362 22 25 | 110014 20 41°
0094403 22 19 | 0095362 28 25 I 110014 24 43
0094403 26 19 I 0095388 21 24 | 110016 1 30
0094406 22 20 | 0085388 25 23 | 110016 2 51
0094406 26 20 I 0095389 21 26 [ 110023 10 23
0094410 22 15 i 0095389 25 25 | 110023 11 37
0094410 26 15 I 0095390 21 27 | 110023 28 12
0094412 22 29 | 0095390 25 26 | 110028 32 2§
0094412 26 29 I 0095391 21 28 I 110030 2 8
0094413 22 28 I 0095391 25 31 | 110031 9 26
0094413 26 28 | 00985399 22 5 | 110031 10 44
0094415 22 286 I 0095399 28 5 I 110033 14 8
0094415 26 26 i 0095723 13 37 [ 110035 7 6
0094417 22 22 ] I 110035 8 6
0094417 26 22 I 0096277 18 11 | 1100386 5 28
0094418 22 18 I 0096355 25 9 | 110036 17 5
0094418 28 18 | | 110038 4 50
0094433 20 27 | 100002 13 9 I 110038 16 39
0094433 24 28 | 100002 16 25 I 110041 2 46
0094477 22 17 I 100003 9 11 | 110045 1 2
0094477 26 17 [ 100007 10 37 I 110045 2 14
0094478 20 1 P 100038 29 27 | 110045 14 37
0094478 24 1 I 100038 30 44 I 110045 16 28
0094491 24 20 | 100058 28 14 | 110048 1 19
0094566 9 & I | 110048 2 42

| 110001 8 8 I 110048 5 40
0085027 12 21 | 110001 28 30 | 110054 12 15
0095108 2 13 | 110003 11 23 { 110054 28 17
0095132 14 33 I 110004 6 39 . ! 110057 13 36
00951868 6 26 | 110004 8 17 | 110060 1 21
0095218 4 30 110004 15 31 { 110070 15 36
0095333 20 11 | 110004 19 2 | 110080 15 2
00985333 24 12 ! 110005 5 20 | 110080 26 32
0095334 20 37 [ 110007 1 186 I 110083 5 38
0095334 24 39 I 110007 13 13 | 110084 g 21
0095335 21 9 [ 110008 3 18 ! 110084 19 10



Parts Page Ref. Weightl
No. No. No. (g}
110094 12 36
110103 18 13
110104 18 15
1101056 2 56
110114 10 57
110115 10 58
120001 13 4
120001 20 9
120001 24 10
120001 25 8
120001 27 13
120001 29 2
120006 14 3
120006 15 16
120006 16 4
120011 30 4
120013 6 29
120013 9 15
120013 10 11
120013 11 7
120013 21 10
120013 256 12
120013 27 18
120015 6 30
120015 7 16
120017 8 31
120027 1 9
120049 10 5
120049 11 41
120052 28 21
130001 1 15
130002 5 44
130003 2 10
130003 3 37
130003 15 33
130003 22 13
130003 26 13
130004 2 11
1300086 2 2B
130016 8 19
130020 1 11
130024 15 37
140004 10 18
140004 11 33
140017 14 23
140018 14 19
140019 18 7
150001 8 13
160000 2 19
160000 5 26

ITNDEX

Parts Page Ref. Weightl
No. No. No. (g)
160000 10 19
160000 11 30
160001 2 54
160001 B 31
160001 10 47
160001 11 13
160001 12 4
160001 13 16
160001 14 28
160001 186 3
160003 5 22
160003 9 3
160003 10 3
160003 11 4
160003 12 20
160003 13 6
160003 14 10
160003 15 12
160004 6 21
160005 5 2
160005 6 2
160006 10 50
160007 5 3
160007 6 3
160007 9 18
160007 11 26
160007 13 30
160007 15 4
160009 13 22
160016 15 22
160021 12 27
160023 6 11
160023 T 40
170001 2 16
170009 20 15
170008 24 16
170010 4 46
170010 12 18
170020 2 b3
170021 13 14
170041 8 26
180002 15 24
180003 15 28
180005 2 18
180012 12 12
180017 2 556
180018 2 59
180020 31 3
180033 10 35
190037 1 20
180077 10 60

|
|
1
|
|
|
!
|
|
|
i
|
t
|
|
|
|
|
|
|
|
t
|
I
1
|
1
|
i
|
|
|
|
|
|
|
|
|
|
|
|
]
|
|
|
i
|
i
|
|
|
|
|
|
|
|

Page = 5
Parts Page Ref. Weigh
No . No. No. {g)
260000 T 15
290029 4 8
300000 10 8
300000 13 8
300000 14 20
300000 16 23
300006 9 a
300031 28 25
300031 30 42
300033 29 26
300033 30 43
300100 2 1%
300100 4 47
310009 4 2
310035 5 30
310036 i i
310040 6 14
310068 10 21
310068 11 35
310071 14 45
310072 14 38
310091 6 17
320006 16 20
320010 16 10
320011 16 34
330000 1 26
330000 7T 22
340014 8 44
340016 1 38
340041 1 27
3500089 3 34
390067 1 25
390069 1 6
390140 33
390143 33
390144 33
380145 33
390146 33
390147 33
390148 33
390160 1 22
910000 32 10
910001 32 7
910001 32 37
910003 32 14



INDE3X

|
I
|
|
!
I
!
[
I
|
|
I
i
I
I
I
|
I
[
I
I
|
I
[
|
|
!
!
|
!
[
i
|
|
|
|
!
i
|
|
|
!
[
i
!
|
I
|
|
|
|
f
|
!
[
!

Parts Page Ref. Weightl Parts Page Ref. Weightl
No. No. No. (g) | No. No. No. (g)
911001 32 4] ]
911002 32 5 | 2110527 15 10
911006 32 9 |
911060 32 19 | 2120038 10 38
911062 32 36 i 2120082 11 14
| 2120083 11 19
930052 32 12 |
8930053 32 13 I 3000010 32 30
930055 32 27 |
i 3001066 29 g
1090011 27 27 |
1090011 29 30 I 3011117 29 8
1090012 27 22 t
1090013 29 12 | 3100006 4 41
1090061 29 11 I 3100026 1 1
I 3100027 1 3
1091002 25 1 I 3100030 2 50
1091050 27 15 | 3100060 16 27
1091051 17 6 | 3100061 16 29
1091145 28 4 I 3100071 2 60
| 3100074 3 13
1095008 28 5 I 3100075 3 10
| 3100078 6 34
1096024 28 23 I 3106081 3 43
| 3100098 4 13
1097007 27 24 I 3100100 4 7
| 3100110 g8 10
1200071 29 21 | 3100113 2 36
1200110 29 22 l 3100129 5 10
| 3100129 6 6
1249151 30 38 | 3100207 1 12
I 3100207 11 28
2048401 1 40 | 3100272 4 51
| 3100275 6 9
2100034 4 23 i 3100283 6 10
2100065 3 15 1 3100285 6 28
2100137 10 12 I 3100286 T
2100137 11 3 I 3100287 6 33
2100161 14 9 | 3100300 9 2
2100173 15 17 | 3100301 9 5
2100176 10 49 | 3100302 9 1
2100248 14 24 I 3100303 9 14
2100252 14 12 | 3100305 g9 17
2100253 14 14 i 3100306 9 27
2100259 12 8 | 3100307 g9 24
2100267 13 156 i 3100309 9 g
2100267 14 27 | 3100328 16 1
2100276 15 23 i 3100329 16 31
2100277 15 189 I 3100345 16 30
2100278 15 20 i 3100349 16 32
2100288 10 27 | 3100370 16 7
2100288 15 25 I 3100371 16 13
2100444 10 6 | 3100372 16 16
| 3100383 3 28
2101451 31 S [ 3100384 3 29

Page = 6
Parts Page Ref. Weight
No. No. No. ()

3100386 3 32
3100387 3 33
3100442 3 36
3100527 20 40
3100527 24 42
3100528 20 39
3100528 24 41
3100528 20 23
3100529 24 24
3100533 20 8
3100533 24 9
3100535 21 41
3100567 25 7
3100567 27 12
3100570 23 2
3100571 23 1
3100711 28 24
3101216 20 6
3101216 24 7
3101275 20 29
3101275 24 30
3101276 20 30
3101276 24 31
3101800 28 P
3101801 28 7
3101802 28 11
3101803 28 6
3101804 28 18
3101805 28 3
3101806 28 9
3101807 28 13
3101808 28 15
3107303 8 18
3107306 g 20
3108133 T 11-1
3108134 7T 11-2
3108135 Y 11-3
3108310 4 25
3151011 26 31
3160008 1 23
3160009 1 24
3160011 1 8
3160012 1 17
3160013 1 18
3160014 1 14
3160017 1 7
3160022 4 34
3160023 4 35
3160024 4 36



INDREX Page = 8
Parts Page Ref. Weight!| Parts Page Ref. Weightl Parts Page Ref. Weight
No. No. No. () | No. No. No. (g) | No. No. Noa. {g)

3200074 5 13 | 3200183 14 22 1 3201036 27 17
3200075 5 29 | 3200194 14 21 i 3201037 27 16
3200076 5 14 t 3200195 15 18 | 3201038 24 2
3200077 5 27 | 3200196 15 21 | 3201100 30 48
3200078 5 11 1 3200197 15 27 | 3201104 30 3
3200079 5 18 I 3200198 15 11 | 3201105 30 16
3200080 5 17 1 3200199 15 i} | 3201106 30 14
3200081 5 21 t 3200200 15 3 I 3201121 30 47
3200082 5 19 | 3200201 15 7 i 3201122 30 2
3200083 5 36 | 3200203 15 32 |

3200084 5 24 I 3200204 15 35 | 3208000 17 7
3200085 5 34 ! 3200205 14 11 |

3200086 5 356 | 3200208 14 15 i 3209001 15 29-1
3200086 10 32 | 3200207 14 32 | 3209003 15 29-2
3200087 5 23 | 3200208 2. 3 I 3209018 17 8
3200088 741 [ 3200210 2 43 | 3209065 19 16
3200090 7 39 |1 3200211 15 34 I 3209080 15 30-1
3200091 5 43 | 3200213 14 36 | 3208081 15 30-2
3200092 5 41 1 3200214 15 14 | 3209311 13 35
3200093 5 39 | 3200215 14 26 i 3209924 30 1
3200094 5 56 I 3200216 14 30 !

3200095 5 6 | 3200226 6 16 | 3240015 T 25
3200101 7 14 ! 3200229 16 18 | 3240016 T 27
3200102 6 1 | 3200230 16 21 | 3240026 8 7
3200111 7 5 | 3200231 16 49 | 3240088 12 14
3200112 7 20 | 3200232 16 9 | 3240087 12 6
3200113 7T 24 | 3200233 16 12 I 3240081 12 5
3200114 7 19 | 3200234 16 11 | 3240100 18 8
3200115 7 13 I 3200235 16 6 1 3240101 18 14
3200120 7 23 I 3200240 31 1 !

3200121 7 30 1 3200241 31 2 1 3260010 o 7
3200122 7 31 [ I 3260011 6 8
3200149 13 2 1 3201002 18 g | 3260012 6 7
3200150 13 1 | 3201011 17 9 | 3260025 18 16
3200151 13 5 | 3201012 17 10 | 3260026 18 17
3200152 13 3 | 3201013 17 11 |

3200154 13 10 I 3201014 17 1 | 3267015 19 9
3200155 13 12 | 3201015 17 4 | 3267024 19 17-1
3200157 13 18 I 3201016 17 2 | 3267026 19 17-2
3200159 13 7 | 3201019 29 il i 3267028 19 1-1
3200161 13 23 | 3201020 21 40 | 3267030 19 i-2
3200162 13 29 I 3201021 20 21 | 3267037 19 7
3200163 13 31 1 3201021 24 22 I 3267038 19 5
3200164 13 33 | 3201022 22 14 !

3200181 14 1 | 3201022 26 14 | 3268010 19 19-1
3200182 15 15 i 3201023 22 11 | 3268011 19 19-2
3200183 14 2 | 3201023 26 11 | 3268012 19 14-1
3200184 14 4 I 3201024 21 34 i 3268013 19 14-2
3200185 14 5 | 3201024 25 37 [

3200188 14 6 | 3201025 20 22 | 3269002 19 15
3200187 14 7 | 3201025 24 23 | 32869060 19 13
3200189 14 16 | 3201026 20 43 i

3200190 14 17 1 3201026 24 45 | 4017013 17 12
3200191 14 18 | 3201030 20 48 [

3200192 14 25 i 3201035 27 11 | 4100131 8 28



ITINDEX Page = 9

Parts Page Ref. Weight| Parts Page Ref. Weight| Parts Page Ref. Weight
No. No. No. (g) No. No. No. (g) No. No. No. (g)

4109403 1 39

!

I

!

|

9620631 32 2 |
9620666 32 22 |
9620670 32 3 !
9620673 32 8 i
9620675 32 11 I
9620678 32 23 |
9620679 32 24 I
9620680 32 25 |
9620681 32 26 |
9620688 32 18 I
9620689 32 4 I
9620690 32 21 !
8620681 32 20 |
8820696 32 1 i
9620700 32 17 [
8620703 32 16 I
9620750 32 31 I
9620751 32 32 |
9620752 32 33 I
9620753 32 35 I
9620754 32 42 |
96207565 32 43 |
9620756 32 38 |
9620757 32 40 |
I

|

|

|

I

|

|

|

I

|

I

!

|

i

I

!

I

|

|

|

I

i

|

f

!

f

[

I

I
I
[
{
|
!
|
I
|
!
|
f
|
!
I
i
|
!
[
{
|
f
|
I
I
f
[
!
[
!
[
i
|
|
!
|
i
|
!
|
|
|
|
|
!
|
i
|
]
|
i
|
!
|
!
|



Yyamato

R I i s
- YAMATO SEWING MACHINE Mre. £0,L70,

4-4-12NISHITENMA, KITA-KU, OSAKA.JAPAN
TEL:81-6-6364-1321 FAX : 81-6-6364-1307

TS530-0047 XKEWEEEXHEITEIE 122
TEL(0B)6364-1321(f) FAX(06)6365-5176

P/N 9710027(P) No.2
(VFU2500) Printed in Japan 2005.1.1H®



